SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG931316B

LTE Band 17

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM
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Type | Ref | Tre | ¥-valug I ¥-valug | Function | Function Resull | Type | Ref | Tre | %-value I ¥-valug | Function | Function Result |
M1 f 710 898 M 15.32 dBm | - 1 709,990 MRz 15.72 dBm |
T1 i 10,81 dBm Oce 8w 5.050645051 MHz | 1 1 .94 dBm Oce 8w 5.991008091 MHz ||
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(- L 708 721 M 16.99 dBm - 7 18.04 dBm |
T1 i 705.4845 M| 25 dBm Oce 8w Tl 1 _9.70 dBm Oce 8w 5.971028071 MHz ||
T2 1 714.4555 M) 31 dém 12 1 10.38 dBm |
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M1 1 710,121 Wz 28 dam | - 1 08.303 WHz 16:54 dBm I
i i 065245 MMz [ Oce 8w 31 i 10.44 dBm Oce 8w 5.991008991 MHz ||
T2 1 .41 dam T2 1 9.34 dém |
_
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wamanias. FCC RADIO TEST REPORT Report No. : FG931316B

LTE Band 17

Lowest Channel / 5MHz / 64QAM Lowest Channel / 10MHz / 64QAM
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71 B 9.09 dBm Oce Bw 4495504456 MHz || Tl L .27 dbm Oce Bw $.0108E65011 MHz ||
T2 1 8,76 dBm | = 1 7 % .82 dBm |
i T
i J) | A UHRuRENEY oo
Date 72 MAY 2016 14:47 50 Cata 22 MAY, 2018 1455 11
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T2 1 8.22 dém | 12 1 714 .41 dém |
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Highest Channel / 5MHz / 64QAM Highest Channel / 10MHz / 64QAM
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Type | Ref | Tre | X-value 1 Y-value | _Function | Function Resull | Type | Rof | Tre | X-value 1 Y-value | _Function | Function Result |
M1 1 14.73 dBm | - 1 713.338 MHz 15.12 dBm I
T 1 Oce 8w 4525474525 MHz | | L T0E.AE4S MHZ 8.82 dim Oce 8w 9.010869011 MHz ||
T2 1 7,59 dam | T2 1 |
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Conducted Band Edge
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG931316B

LTE Band 17 / 5MHz / QPSK

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB
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Rangelow | Rangeup | REW | Frequency | Powerabs |  Atimit | Rangelow | Rangeup | REW | Froquency |  Pawerabs |
£20.000 MHz 703,900 MHz 100.000 kHz 703,89306 MHz -30,55 dBm -17.55dB ||| 711.000 MHx 716,000 MHz 100,000 kHz 71566783 MHz 21.15 dim
703.800 MMz 704,000 MHz 30.000 -12.47 dB 716,000 MHz 716,100 MHz | 30.000 ks 24,58 dem |
704.000 MHz 709.000 MHz 100.000 “9.56.d5 716,100 MHz 725.000 MHz 100.000 kkz 716. 10445 MHz -30.42 dim
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Rangelow | Rangeup | | Frequency | Powerabs |  Atimit | Range Low Rangeup | REW | Froquency | Pawerabs | AL
£30.000 MHz 703,900 MHz : 703,86528 Mz -27.64 dém -14.64 08 ||||™ 711,000 MHz | 716.000 MAZ | 100,000 kRz i 244 dBm 6 08
703.800 MMz 704,000 MHz 703.89705 Mz -30.18 dBm -17.18 d8 716,000 MHz 716,100 MH=z 30.000 ks 332z dem | 19.22 d8
704.000 MHz 709.000 MHz 706.47003 MHz 7.1 dim -22.81 d& 716,100 MHz 725.000 MHz 100,000 khz -30,13 dBm -17.13 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG931316B

LTE Band 17 / 5MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB
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f Level 30.00 dBm  Offset 1070 dB Mode Auto Sweep Ref Level 30,00 dém Offset 10,70 d& Mode suto Sweep
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£30.000 MHz 703,900 MHz 100.000 kHz 703,89306 MHz -14.85d8 | |f 711.000 MHz 716.000 MHz 100,000 kHz 71566783 MHz 20.06 dBm
703.800 M4z 704,000 MHz 30.000 k 703.98555 MHz -10.77 dB 716.000 MHz 716,100 MHz | 30,000 FHz 716,00075 MHz 5.5 dém | 1259 de
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Rangelow | Rangeup | 1 Ereguency | Powerabs |  atimit | Range Low Rangeup | RBW | Froquency | PowerAbs | ALj
590.000 MHz 703,900 MHz H: 703,83751 MHz -27.65 dBm -14.65 d8 |f (| 711,000 MHz 716.000 MRz 100,000 kHz 712,84585 MHz 6.15 dem
703.800 M4z 704,000 MHz 703.89955 Mz -30.64 dBm -17.64 dB 716,000 MHz 716,100 MHz | 30,000 kHe 32 37 dBm
704.000 MHz 700.000 MHz 706. 11538 MHz 5.17 dim -23.63 g8 716,100 MHz 725.000 MHz 100,000 kkz -29,86 dem | -16.26 d8
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG931316B

LTE Band 17 / 5MHz / 64QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB
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£20.000 MHz 703,900 MHz 100.000 kHz 703,89306 MHz -31.92 dém -ig.49 ds ||[ 711.000 MHx 716,000 MHz 100,000 kHz 71562787 MHz 18,46 dBm -11.54 dB
703.800 MMz 704,000 MHz 30.000 k 703.99665 MHz -14.62 de 716.000 MHz 716,100 MHz | 30,000 FHz ~14.20 da
704.000 MHz 709.000 MHz 100.000 kk ~11.75 d8 716,100 MHz 725.000 MHz 100.000 kkz 716.11334 MHz
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£50.000 MHz 703,900 MHz H 70382363 MHz -28.80 dBm -15.80d8 ||| 711,000 MHZ 716.000 MAz 100,000 fHz 712.01060 MHz 516 dim
703.800 MMz 704,000 MHz 703.98156 MHz -32.0% dém -19.09 de 716,000 MHz 716,100 MHz | 30.000 ks - 34,34 dbm
704.000 MHz 709.000 MHz 70566503 MHz 716,100 MHz 725.000 MHz 100.000 kkz -32.58 dBm | -19.58 dB
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TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A17-16 of 27



SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG931316B

LTE Band 17 / 10MHz / QPSK

Lowest Band Edge /1 RB Highest Band Edge / 1 RB
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703.800 M4z 704,000 MHz 30.000 k 703.98515 MHz -37.48 dBm -24.48 d8 716,000 MHz 716,100 MH=z 30,000 kHe 716,0116% Mz
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3 o
(Spectram J|(Speemm ) G
Ref Level 30.00 dém  Offset 1070 dB Mode Auto Sweep Ref Level 30,00 dem  Offset 10,70 d& Mode suto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr AvgP
Limit fheck PARE
20 Bh;w"" pPURIOUS INE_ABS P ‘ BPLIRIOL INE_ABS
10 der ‘ 10 dim
‘ e e e i e oy e et 0 SO
odg | \ 0 gBm
-10 dBm i I -1p dBm t
SPURIGUE. ‘ I
-20 dém -30 dBm -
I |
30 dem 30 dBm 4
o
I ‘ lru.ﬁ_,‘___
40 dam - - 40 8B ¥ = =
PR .
S0 -50 dBm =
|
<60 dBm -50 dBm:
Start 690.0 Miiz 3003 pts Stop 714.0 MHz |||l Start 706.0 MHz 3003 pts Stop 725.0 MHz
| Spurious Emissions (Spurious Emissions
Rangelow | Rangeup | | Froquency | powerabs |  atimit | Range Low Rangeup | REW | Froquency |  Pawerabs |
£90.000 MHz 703.900 MHz H: 703,87517 MHz -32.38 dém |~ 706.000 MHz 716.000 MHz 100,000 kHz 711,86813 Mhz 4.36 dBm
3. 300 Mz | Zascia b +38.13:dam 716.000 MHz | 716,100 Mz 30,000 kz 716,01204 Mz -37 64 dem |
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG931316B

LTE Band 17 / 10MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB
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f Level 30.00 dBm  Offset 1070 dB Mode Auto Sweep Ref Level 30,00 dém Offset 10,70 d& Mode suto Sweep
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703.800 MMz 704,000 MHz 30.000 k MHz -35.59 dBm 2,59 dB 716,000 MHz 716,100 MHz | 30,000 kHe 34,43 dbrn
704.000 MHz 714.000 MHz 100.000 704.61439 MHz ~10.48 d8 716,100 MHz 725.000 MHz 100.000 kkz 716.17557 MHz -35.27 dBm |
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Y ==
(Sorom ) |(Seecmm G
Ref Level 30.00 dém  Offset 1070 dB Mode Auto Sweep Ref Level 30,00 dem  Offset 10,70 d& Mode suto Sweep
SGL Caunt 100/100 SGL Count 100/100
@1 AvgPwr AvgP:
Limit §heck T
20 BE;\"" FPURIOUS _JINE_ABS P ‘ BPLIRIOL INE_ABS
10 der ‘ 10 cfm
o d8 ‘ e o i a3 et o LD Y T 1y = e s Tt P s A Ao
-10 dBm | -1 dem i
i | 1
-20 dam (|| -20 dem +
! . |
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~40 dBm p—— 40 dam —
et M
50 dam—t= =1 50 dBm ==
o ]
L 50 dém
Start 690.0 Miiz 3003 pts Stop 714.0 MHz |||l Start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions (Spurious Emissions
Rangelow | Rangeup | | Frequency | Powerabs |  Atimit | Range Low Rangeup | REW | Froquency | Pawerabs | AL
£90.000 MHz 703,900 MHz H: 703,87917 MHz -32.62 dém -19.68 8 | ™ 906,000 MHz 716.000 MHz 100,000 kHz 710.49051 MHz .26 dBm 74 dB
703,900 MHz 704,000 Mz 703.95969 MHz -35.54 tBm 22,54 d8 716,000 MHz 716,100 MHz | 30,000 kHs 716.01594 MHz 611 dem | 148
704.000 MHz 714.000 MHz 708.47053 MHz 716,100 MHz 725.000 MHz 100,000 kHz 716.38896 MHz -33.48 dBm -20.48 di
.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG931316B

LTE Band 17 / 10MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

l“?‘] Spe 1 I"_f'

f Level 30.00 dBm  Offset 1070 dB Mode Auto Sweep Ref Level 30,00 dém Offset 10,70 dB Mode suto Sweep
SGL Count 100/100 SGL Count 1007100
@1 AvaPwr (@1 AvgPwr

hack PARS ‘ E
3 g ( 5 N £} ARS NI ABS
20 uh;‘m FPURIOU INE_ABS F ‘ - 20 dla;r INE 58 4
10 dBr ‘ il 10 dBm {l -
o da \ o dam j 5
\ .
-10 dim ) -10 dBm
SPLRIGUS | { 1 f \
-20 dam ,J T -20 dBm: ¥
-30 deir " -30 dBm ,f I]
IR [ |1
40 dBm 71 i 40 dim i
ule’ [ R
-50 dem v, & . -50 0B _ A
Al \ \ A
o.da — SV, B orsl 11| e _,,\_Jn‘- I ol
iy
Start 690.0 MHz 3003 pts Stop 714.0 MHz Start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions (Spurious Emissions
Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit | Rangelow | Rangeup | RBW | Fraguency | Powerabs |

£90.000 MHz 703,900 MHz 100.000 kHz 703,82306 MHz -37.81 dém 618 ™ 706.000 MAz 716,000 Mhz 100,000 kHz 715.42557 Mhz 18,46 dBm 1154 dB

703.800 MMz 704,000 MHz 30.000 k 703.98555 MHz -35.57 dBm 716.000 MHz 715,100 MHz 30,000 kHz 71600125 MHz -40,15 dém | -27.15 d8

704.000 MHz 714.000 MHz 100.000 kk 704.59441 MHz 716,100 MHz 725.000 MHz 100.000 kkz 716. 14830 MHz -40.87 dBm -27.87 dB

[ i

22 MAY 2018 145624

B

Date

. i

Date 22MAY.2018 15:00:36

L1 —

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

gr

e 22 MAY 2018 1457.25

Date: 22MAY.2019 150137

( ] o
trum J e I <)
Ref Level 20.00 dém  Offset 10.70 dB Mode Auto Sweep Ref Level 30,00 dém Offset 10,70 dB Mode Asuto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr AvgP
Limit Fheck PARE
20 ﬂh;‘"" pPURIOUS INE_ABS P ‘ INE_ABS
10 der } 10 dafm
0 de ‘ - V. 2 ‘ 0 gent L —
-10 dBm i ‘ -1p dBm i
‘H -40 dBm -
- ||l 50 dem B
I s S
- —— 40 dBm ¥ = N
L
R 50 dém ~
o,
-
-60 dBm:
Start 690.0 Miiz 3003 pts Stop 714.0 MHz |||l Start 706.0 MHz 3003 pts Stop 725.0 MHz
[ Spurious Emissions Spurious Emissions
Rangelow | Rangeup | | Freguency | Powerabs | ALimit | Range Low Range Up | REBW | Fraguency |
£50.000 MHz 703,900 MHz H 3,98306 MHz -33.81 dBm -20.81d8 ||| 706.000 MHZ 716.000 MRz 100,060 kHz 708.68232 MHz
703.800 MMz 704,000 MHz 398 MHz -37.25 dBm -24.25 d8 716,000 MHz 716,100 MHz | 30,000 FHz 716.09056 MHz
704.000 MHz 714.000 MHz 7 Mz diim ~27.77.08 716,100 MHz 725.000 MHz 100.000 kkz 716. 10445 MHz
- —
JU i ee . N
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Conducted Spurious Emission
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG931316B

LTE Band 17 / 5SMHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

ln:u X lun
Ref Level 0,00 dBm Offset 10,70 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 10,70 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 Avgrwr
Limit Gheck P/ Lirmit l_lrwrv
2 _SPURIOUS LINE_ABS 58 2 _SPURIOUS LINE_ABS
-10 ddff—f -10 daffE—f
-30 dpr
40 dlBm
e e it
T A, M-. o) T oy v I
-50 dBm —
-70 dBr
-8 de
-90 df
Start 30.0 MHz 19005 pts Stop 9.0 GHz | |[[ Start 30.0 MHz 19005 pts Stop 9.0 GHz
[ Spurious Emissions (Spurious Emissions
| _Rengelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 650,000 MHz | 100.000 kHz 238,85217 MHz -£9.55 dem -45,55 0B 30,000 MHz 650,000 MHz | 100.000 kHz 236.64168 MHz -59.43 dém -45.43 0B
725.000 M 1,000 GHz 100,000 kHz 079.98352 MHz | -58,21 dBm | 1dB 725.000 M 1,000 G 100000 k 0B7,77473 MHz | -58.47 dBm | -45.47 dB
1.000 G 3,000 GHz | 1.000 MHz 1.40915 GHz -44.54 dBim -31.54 dB 1.000 G 3,000 GHz | 1.000 M 1.40915 GHz -44.30 dBm -31.50 d&
3.000 7.000 GHz | 1.000 MHz 5.95476 GHz | -43.14 dBm -30.14 dB 3.000 GHz 7,000 GHz | 1.000 MHz | 3.33 dBm 30,33 d8
2,000 GHz 1.000 MHz 7.54511 GHz -43.40 dBm -30,40 dB 7.000 GHz 2,000 GHz 1.000 MHz -+3.38 dBm
\ i (| I e [ il
Date 22 MAY 2018 14:2350 Date 22 MAY 2018 14:24°31
Middle Channel / QPSK Middle Channel / 16QAM
l“? trum lm
Ref Level 0,00 dBm  Offset 10.70 db Mode Auto Sweep Ref Lavel 0.00 dém Offset 10,70 d& Mode Auto Sweep
SEL Count 100/100 SEL Count 100/100
@1 AvgPwr (@1 Avgrwr
Limit rIl:ﬁrv Limit llnnrv
2 _SPURIOUS LINE _ABS 2 _SPURIOUS LINE
-10 dedfFE—F -10 deft— =
g s E_ABS_
-30 dpr
40 dlBm
~ e »
T s i Sl S5l ' e A, s e P
T——— - by —
70 B
-8 deni
-90 d
Start 30.0 MHz 19005 pts Stop 9.0 GHz | |[[ start 30.0 MHz 19005 pts Stop 9.0 GHz
[ Spurious Emissions (Spurious Emissions
| _Rengelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 650,000 MHz | 100.000 kHz 689.17541 MHz -£9.45 dem 46,45 0B 30,000 MHz 650,000 MHz | 100.000 kHz 688.54723 MHz 45,42 dB
725.000 M 1,000 GHz 100,000 kHz 0B6.40110 MHz | -58,24 dBm | 4 4B 725.000 M 100000 k 083, 10440 MHz | B -45.17 dB
1.000 G 3,000 GHz | 1.000 MHz 1.41815 GHz -43.81 dbm -30.81 dB 1.000 G 1.000 M 1.41615 GHz -45.76 dBm -32.76 dB
3.000 7.000 GHz | 1.000 MHz 5.75228 GHz | -43.47 dBm -30.47 4B 3.000 GHz 0 | 1.000 MHz | 5.80127 GHz 3,49 dBm 30,49 dB
2,000 GHz 1.000 MHz 7.55261 GHz -43.31 dBm -30.31 dB 7.000 GHz 2,000 GHz 1.000 MHz 7.55561 GHz -43.41 dBm -30.41 dB
il b
L i WHNNES00D o L JL (T[]

Date 22 MAY 2018 142559

Date. 22 MAY 2019 1426 40
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG931316B

LTE Band 17 / 5SMHz

Highest Channel / QPSK

Highest Channel / 16QAM

ln:u X lun
Ref Level 0,00 dBm Offset 10,70 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 10,70 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 Avgrwr
Limit Gheck P/ Lirmit l_lrwrv
2 _SPURIOUS LINE_ABS 58 2 _SPURIOUS LINE_ABS
-10 ddff—f -10 daffE—f
-30 dpr
40 dlBm
T S el
1 e Py — ) _— 1 R g M)
-70 dBm
-8 de
-90 df
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions (Spurious Emissions
| _Rengelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 650,000 MHz | 100.000 kHz 67136432 MHz -£9.45 dem 46,45 0B 30,000 MHz 650,000 MHz | 100.000 kifz 239.54003 MHz -59.34 dém 45,34 dB
725.000 M 1,000 GHz 100,000 kHz 0B9.57253 MHz | -58,30 dBm | ~45.30 4B 725.000 M 100000 k 009,58701 MHz | -58.07 dBm | -45.07 d&
1.000 G 3,000 GHz | 1.000 MHz 1.42314 GHz -44.27 dbim -31.27 dB 1.000 G 1.000 M 1.42314 GHz -45.,18 dBm -32.19 d&
3.000 7.000 GHz | 1.000 MHz 5.91476 GHz | -43.55 dBm -30.55 4B 3.000 GHz 0 | 1.000 MHz | 5.77978 GHz 3,40 dBm 30,40 dB
9.000 GHz 1.000 MHz 7.55161 GHz -43.39 dBm -30.3% dB 7.000 GHz 2.000 GHz 1.000 MHz 7.54961 GHz -43.31 dBm -30.31 dB
il b
| | I L J1 T

Date 22 MAY 2048 143215

Date 22 MAY 2018 143256

LTE Band 17 / 10MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

l“? trum lm
Ref Level 0,00 dBm  Offset 10.70 db Mode Auto Sweep Ref Lavel 0.00 dém Offset 10,70 d& Mode Auto Sweep
SEL Count 100/100 SEL Count 100/100
@1 AvgPwr (@1 Avgrwr
Limit rIl:ﬁrv PAR Limit llnnrv PARE
2 BPURIOUS INE_ABS 58 2 _BPURIOUS INE_ABS P
'1_”‘5.5_, o - -10 déftE— -
20 dBm—
30 dBr -30 dpr
40 dBrr 40 dlBim
] - R e e ] o~ i i
-50 dg —_— — 50 dBm = A
70 B 70 g
a0 de -8 deni
90 dBy -90 d
Start 30.0 MHz 19005 pts Stop 9.0 GHz | |[[ start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
| _Rengelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 650,000 MHz | 100.000 kHz 228.42729 MHZ -£9.39 dem ~45,35 0B 30,000 MHz 650,000 MHz | 100.000 kHz 236.64168 MHz -59.45 dém 45,45 0B
725.000 MHz | 1,000 GHz 100,000 kHz 003, 58701 MHz | -58.13 dBm | -45,13 4B 725.000 M 1,000 GHz 100000 kHz | 075.95154 M -58.17 dBm | -45.17 dB
1.000 G 3.000 GHz | 1.000 MHz 1.40965 GHz -44.12 dBm -31.12 dB 1.000 G 3.000 GH 1.000 M 1.40985 GHz -44.11 dBm -31.11 dB
3.000 7.000 GHz | 1.000 MHz £.95226 G -43.33 dBm -30.33 4B 3.000 GHz 7,000 GHz | 1.000 M £.79978 GHz -43.27 dBm -30.27 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.54761 GHz -43.38 dBm -30.36 dB 7.000 GHz 9.000 GHz 1.000 MHz 7.55081 GHz -43.32 dBm -30.32 dB
i T
I | L J1 | ) .
Date 22 MAY 2019 143832 Date 22 MAY 2019 14,3613
TEL : 886-3-327-3456 Page Number 1 A17-22 of 27

FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG931316B

LTE Band 17 / 10MHz

Middle Channel / QPSK

Middle Channel / 16QAM

ln:u X lun
Ref Level 0,00 dBm Offset 10,70 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 10,70 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 Avgrwr
Limit Gheck P/ Lirmit l_lrwrv
2 _SPURIOUS LINE_ABS 58 2 _SPURIOUS LINE_ABS
-10 ddff—f -10 daffE—f
-30 dpr
40 dlBm
" =P R
] e i o 50 o] erme e pender [~
-70 dBr
-8 de
-90 df
Start 30.0 MHz 19005 pts Stop 9.0 GHz | ||[ Start 30.0 MHz 19005 pts Stop 9.0 GHz
[ Spurious Emissions Spuriots Emissions
| _Rengelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 650,000 MHz | 100.000 kHz 247.19640 MHz -£9.45 dem 46,45 0B 30,000 MHz 650,000 MHz | 100.000 kHz 688.51574 MHz -59.20 dém 45,20 d&
725.000 M 1,000 GHz 100,000 kHz 074.86264 MHz | 3 dBm | dB 725.000 M 100000 k 002, 44505 MHz | -58.24 dBm | -45.24 i
1.000 G 3,000 GHz | 1.000 MHz 1.41165 GHz -44.27 dBm -31.27 dB 1.000 G 1.000 M 1.41115 GHz -45.55 dBm -32.55 dB
3.000 7.000 GHz | 1.000 MHz 580677 GHz | -43.45 dBm ~30.45 4B 3.000 GHz 0 | 1.000 MHz | 5.79878 GHz 3.08 dBm -30.08 dB
2,000 GHz 1.000 MHz dBm -30,42 dB 7.000 GHz 2,000 GHz 1.000 MHz 7.54711 GHz -+3.39 dBm -30.3% dB
‘ Y T o ( i T
Date 22 MAY 2018 1440 81 Date 22 MAY 2018 14:4121
Highest Channel / QPSK Highest Channel / 16QAM
l“? trum lm
Ref Level 0,00 dBm  Offset 10.70 db Mode Auto Sweep Ref Lavel 0.00 dém Offset 10,70 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 Avgrwr
Limit rIl:ﬁrv Limit llnnrv
2 _SPURIOUS LINE _ABS 2 BPURIOUS LINE
-10 dedfFE—F -10 defE—} 4
g s E_ABS_
-30 dpr
40 dlBm
T O PR w\‘n—mw - T Py - Ma--u—l-w—w
T — , m e
70 B
-8 deni
-90 d
Start 30.0 MHz 19005 pts Stop 9.0 GHz | |[[ start 30.0 MHz 19005 pts Stop 9.0 GHz
[ Spurious Emissions (Spurious Emissions
| _Rengelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 650,000 MHz | 100.000 kHz 237.63118 MHz -£9.35 dem ~46,35 0B 30,000 MHz 650,000 MHz | 100.000 kHz 348.15742 MHz -59.51 dBm 45,51 dB
725.000 M 1,000 GHz 100,000 kHz 007.66484 MHz | 3 dBm | dB 725.000 M 100000 k 009.85264 MHz | -58.40 dBm | -45.40 &
1.000 G 3,000 GHz | 1.000 MHz 1.41365 GHz -43,38 dbm -30.96 dB 1.000 G 1.000 M 1.41365 GHz -45.10 dBm -32.10 dB
3.000 7.000 GHz | 1.000 MHz 5.93876 GHz | -43.47 dBm -30.47 4B 3.000 GHz 0 | 1.000 MHz | 588976 GHz 3,44 dBm -30.44 dB
2,000 GHz 1.000 MHz 7.53762 GHz -43,48 dBm -30,48 dB 7.000 GHz 2,000 GHz 1.000 MHz 7.56161 GHz -+3.39 dBm -30.3% dB
il b
I i WHNNES00D o L JL (T[]

Date 22 MAY 2019 14,48 67
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG931316B

LTE Band 17 / 5SMHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

[@)|(seeanm ) =
Ref Level 0 Offset 10,70 dB Mode Auto Sweap Ref Lavel dem Offset 10,70 dg Mode auto Sweep
SGL Count 1 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit Gheck PAR Limit l_lrmrv PAR
2 _SPURIOUS LINE_ABS PA 2 _SPURIOUS LINE_ABS o
10 ddfF— = 1o e}
S_LINE_J L NE_ABS_
-20 dBr
-30 dBm
-40 dBm
s o e
: — = 50 gbm 1 A ™
-70 dBmy
-80 dBm
-90 dB -9 df
Start 30.0 MHz 19005 pts Stop 0.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
| _Rengelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 650,000 MHz I 100.000 kHz 215.20240 MHz B, 30,000 MHz 650.000 MHz | 100.000 kHz 688,.51574 MHz -59.63 dBm -45,63 dB
725.000 MHz 000 GHz 100.000 kHz 006.20121 MHz | 725.000 MHz | 1,000 G 100.000 kHz | 004.64286 MHz | -58.,29 dBm 9 di
000 GHz | 1.000 MHz 1.40915 GHz 1.000 GHz 3.000 GHz 1.000 MHz 1.41615 GHz -46.84 dBm -33.84 dB
000 GHz | 1.000 MHz 6.87927 GHz | -43.69 dBm 30,69 dB 3.000 GHz 7.000 GHz | 1.000 MHz | 6.78828 GHz 43,50 dBm ~30.50 dB
2,000 GHz 1.000 MHz -43.39 dBm -30,3¢ dB 7.000 GHz .000 GHz 1.000 MHz 7.54911 GHz -43,26 dBm -30.26 dB
g

Date 22 MAY 2048 14.50 46

TITNTII o8

Date 22 MAY 2018 145151

(L1 —

Highest Channel / 64QAM

lnn

Ref Level 0,00 dBm
SGL Count 100/100

Offset 10,70 dB

Mode Auto Sweep

@1 AvgPwr
Limit (theck
INE_ABS 58
- R g |
Start 30.0 MHz 19005 pts Stop 9.0 GHz
spurious Emissions
| _Rengelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30,000 MHz 650,000 MHz I 100.000 kHz 2_23 44828 MHz -59.56 dBm -fﬁ.SE— dB
725.000 M 1,000 GHz 100.000 kHz 0B6.67582 MHz | -58,38 dBm -45,38 B
1.000 G 3.000 GHz | 1.000 MHz 1.42314 GH. -46.52 dBm -33.52 dB
3.000 000 GHz | 1.000 MHz 6.75828 GHz | 3.56 dBm ~30.56 dB
7.000 GHz 2,000 GHz 1.000 MHz 7.55011 GHz -43.40 dBm -30,40 dB
r

Date 22 MAY 2016 14,54 58
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG931316B

LTE Band 17 / 10MHz

@) ) &
Ref Level 0 Offsat 10,70 dB Mode Auto Sweap Ref Level dem  Offset 10,70 d& Mode Auto Sweep
SGL Count 1 SEL Count 100/100
@1 Avapwr (@1 Avgrwr
Limit {hack PAR Lirmit l_lrmrv PAR
2 _SPURIOUS LINE_ABS PABS 2 _SPURIOUS LINE_ABS o
10 ddfF— = 1o e}
S_LINE_AB L NE_ABS_
20 der
-30 dem
40 dm
3 M ) 1 o el s
’ = 50 dBm
-70 dBmy
80 dBim
00 dB g0 d
Start 30.0 MHz 19005 pts Stop 9.0 GHz | (|| Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions spurious Emissions
| _Rengelow | Rangeup | RBW | Frequency | Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 650,000 MHz | 100.000 kHz 230, 70465 MHz 30,000 MHz 650,000 MHz | 100.000 kHz 195.41259 MHz -59.47 dgm -45.47 0B
725.000 MHz | 000 GHz 100,000 kHz | 999,53 725.000 MHz | 1,000 6 100,000 kHz | 952, 50000 MHz | 53,43 dam | -45,43 dB
000 GHz | 1.000 MHz 1409 1.000 GHz 3,000 GHz 1.000 MHz 1411865 GHz 45,72 dim -32.72 dB
000 GHz | 1.000 MHz £.93876 GHz | 3.17 dB E 3.000 GHz 7,000 GHz | 1.000 MHz | £.80127 GHz -43.41 dem 30,41 d8 |
2.000 GHz 1.000 MHz 7.54811 GHz -43,27 dBm -30.27 dB 7.000 GHz 2,000 GHz 1.000 MHz 7.55061 GHz -43,22 dBm -30.22 dB
v LTI r T —
L il CNINERI0D e L J1 CHNTAEDY e
Dste 22 MAY. 2019 14:58°07 Date 22 MAY 2018 14:5811
Highest Channel / 64QAM
i
Ref Level 0,00 dém  Offset 10.70 d& Mode Auto Sweep
SGL Count 100/100
@1 Avapwr
Limit fheck
INE_ABS
ettt ]
' v
Start 30.0 MHz 19005 pts Stop 9.0 GHz
spurious Emissions
| _Rengelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30,000 MHz 650,000 MHz | 100.000 kHz 242 24888 MHz -59.54 dBém ~46,5% 0B
725.000 M 1,000 GHz 100,000 kHz | 980,63187 MHz | -58,31 dBm | ~45,31dB
1.000 G 3,000 GHz | 1.000 MHz 1.41365 GH 46,16 dBm -33.16 dB
3.000 000 GHz | 1.000 MHz 6.89876 GHz | 3.41 dBm -30.41 d8
7.000 GHz 2.000 GHz 1.000 MHz 7.55111 GHz -43.45 dBm -30.45 dB
v T
L i LU ]
Date 22 MAY. 2019 150218
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wamanias. FCC RADIO TEST REPORT

Report No. : FG931316B

Frequency Stability

Test Conditions LTE Band 17 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0014
40 Normal Voltage 0.0001
30 Normal Voltage 0.0014
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0014
0 Normal Voltage 0.0000

-10 Normal Voltage 0.0001 PASS
-20 Normal Voltage 0.0014
-30 Normal Voltage 0.0014
20 Maximum Voltage 0.0015
20 Normal Voltage 0.0000
20 Battery End Point 0.0037

Note:

1. Normal Voltage =3.85 V. ; Battery End Point (BEP) =3.65 V. ; Maximum Voltage =4.35 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG931316B

Test Conditions LTE Band 17 (QPSK) / Middle Channel Limit
BW 5MHz VI‘B’Z::L”
Temperature Voltage
(°C) (Volt) Frequency Offset (Af) —_—
(Hz)
50 Normal Voltage -1
40 Normal Voltage -0.1
30 Normal Voltage -1
20(Ref.) Normal Voltage 0
10 Normal Voltage -1
0 Normal Voltage 0
-10 Normal Voltage -0.1 PASS
-20 Normal Voltage -1
-30 Normal Voltage -1
20 Maximum Voltage -1.1
20 Normal Voltage 0
20 Battery End Point 2.6
IMAX(Af)| = 2.6Hz
Frequency Stability Frequency (MHz) Limit Line Result
fu — [IMAX(AS)| 704.139997 > 704 MHz
PASS
fu + [IMAX(AF)| 715.859003 ~ 716 MHz
TEL : 886-3-327-3456 Page Number : A17-27 of 27
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wamanias. FCC RADIO TEST REPORT

Report No. :FG931316B

LTE Band 26_Part 22H

Peak-to-Average Ratio

Mode LTE Band 26 / 15MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 3.62 5.25 441 6.14
Middle CH 3.59 5.28 4.20 6.20 PASS
Highest CH 3.65 5.19 4.12 6.14
Mode LTE Band 26 / 15MHz
Mod. 64QAM Limit: 13dB
RB Size 1RB Full RB Result
Lowest CH 5.16 6.67 - -
Middle CH 5.30 6.81 - - PASS
Highest CH 5.45 6.64 - -
TEL : 886-3-327-3456 Page Number : A26-1 of 53

FAX . 886-3-328-4978




wamanias. FCC RADIO TEST REPORT Report No. :FG931316B

LTE Band 26 / 15MHz / QPSK

Lowest Channel / 1RB

[a=] [a=]
0.00 dBm  Offset 10,80 66 Ref Lovel 30.00 gbm  Offset 10,60 b
o att 308 AQT Z s e RBW 20 MHz o att a0 ds  AGT 2ms @ RBW 20 MKz
(@153 View (@153 View
0.1 N
i
0. \‘ 0.
H \
= {
a|
1E 3 1E "\ T
1E i 1€ ‘l
{
| |
CF B 1.5 MHz dean Pwr + 20,00 dBb CF B 1.5 MHz
e ry G e Distri Function e ry G e OF Function
Mean | Peak | [ 1w0% | 10% [ Mean | Peak | Crast | 0% | 1% |
Trace 1 [ 2151 dbm 26 13 dbm 261 db 35708 Trace 1 | 2070 gbm 26,84 dhm 55448 2.52 d8 4.52 da
R - R -
Diate: 72 MAY, 2018 05:40.36

Date 72 MAY 2016 054007

Middle Channel / 1RB

[ = =
Ref Lovel 30.00 chm  Offset 1050 66 Ref Lovel 30.00 chm  Offset 1050 66
e At a0 ds  AGT Z s e RBW 20 MHz e At a0 ds  AGT Z s e RBW 20 Mz
8153 View 8153 View
s e
a = a1 =
\.
0.0 ! 0.0
y
1E4 15 4
\
\
b
|
1E < 1E t <
1E 1E 4
CF BI6.5 MHz CF BI6.5 MHz Mean Pyer + 20,00 dB
e ry G e OF Funetion e ry G e Distri Funetion Samples: 130000
Mean | Peak | Crest | 0% | 10% [ Mean | Peak | Crast | | |
Trace 1 | 2120 dbm 24 B0 dhm 3.55 da .52 0B 35448 Trace 1 | 2127 obm 6,59 dhim 5.72 da
L— - L—

T
Date 72 MAY 2016 05:40 46

Date 72 MAY 2018 05:41 22

Highest Channel / 1RB

Spaetruin [m= Spaetruin [m=
Ref Lovel 30.00 chm  Offset 1050 66 Ref Lovel 30.00 chm  Offset 1050 66
e At 308 AQT Z s e RBW 20 MHz e At a0 ds  AGT Z s e RBW 20 Mz
(@153 View (@153 View
. =
oa ¥ oa
| §
| \
!
1 |
1E - - 1E - =
i M
| \
|
1E - 1E
2 ] 2
I
CF B41.5 MHz ean Pyr + 20,00 dB CF B41.5 MHz Mean Pyer + 20,00 dB
e ry G e Distri Funetion Samples: 130000 e ry G e OF Funetion Samples: 130000
Mean | Peak | Crest | 0% | 1o [ pawe | oose | Mean | Peak | Crost | 0% | 1% [ pawe | o1% |
Trace 1 | 200 cbm 24 %1 dhm 3.71d8 2.72 dB 3598 3.5 0B 37108 Trace 1 | 2113 cbm 7 16 dhm 5,04 da 2.4 d& 4.3% da 5,15 dB S
Dt 22 MAY 2018 054206

Date 22 MAY 2018 05:4133

TEL : 886-3-327-3456 Page Number 1 A26-2 of 53
FAX . 886-3-328-4978




wamanias. FCC RADIO TEST REPORT Report No. :FG931316B

LTE Band 26 / 15MHz / 16QAM
Lowest Channel / 1RB

Lowest Channel / Full RB

[ [a=]
0.00 dBm  Offset 10,80 66 Ref Lovel 30.00 gbm  Offset 10,60 b
o att 308 AQT Z s e RBW 20 MHz o att a0l AQr 2ms @ RBW 20 MKz
(@153 View (@153 View
0.1 =
0. 1 0. i
a5 1§
|
i < 1E - .
L}
1E 1E ‘l
1
CF B 1.5 MHz dean Pwr + 20.00 dB CF B 1.5 MHz
C e Distri Function C e Distri Function
| Peak | [ 0% | 10% [ | Peak | Crast | 0% | 1%% |
Trace 1 24 51 dim .01 0B .38 dB Trace 1 76,52 dim 6.9 dB 3.04 dB 515 d8
L - pr— -

Date 72 MAY 2016 05:40 28 Date 72 MAY 2018 05:40 17

Middle Channel / 1RB Middle Channel / Full RB

(@) (@)
Ref Lovel 30.00 chm  Offset 1050 66 Ref Lovel 30.00 chm  Offset 1050 66
e At 308 AQT Z s e RBW 20 MHz e At a0 ds  AGT 2ms @ RBW 20 MKz
8153 View 8153 View
0.0 0.0 -
1E4 1E4 i
4
1E T iE T T
1 I
1E ‘ 1E \
i : =1
CF BI6.5 MHz CF BI6.5 MHz Mean Pyer + 20.00 dB
e ry G e Distri Funetion e ry G = Distri Funetion Samples: 130000
Mean | Peak |  Crost | 0% | 10% [ Mean | Peak | Crest | 0% | 1% [ oawe | O1%%
Trace 1 | 2069 dkm 24 50 dhm 4.21da 3.07 dB 517 4B 4,20 0B .20 4B Trace 1 | 2014 dbm 27,06 dhm 6.91da 3.10 dB 515 da 6.20 dB S
L— L—
I ] [ i I [T
Dt 22 MAY 2018 0541 00

Date 72 MAY 2018 05:41 11

Highest Channel / 1RB

Spaetruin [m= Spaetruin [m=
Ref Lovel 30.00 chm  Offset 1050 66 Ref Lovel 30.00 chm  Offset 1050 66
e At 308 AQT Z s e RBW 20 MHz e At a0 ds  AGT Z s e RBW 20 Mz
8153 View 8153 View
s \-\~-,
0 3 2
0.0 0.0
i
{
1E 3 1E \= 5
3 1
1E | 1E l‘
CF B41.5 MHz ean Pyr + 20,00 dB CF B41.5 MHz Mean Pyer + 20.00 dB
e ry G e Distri Funetion Samples: 130000 e ry G e Distri Funetion Samples: 130000
Mean | Peak |  Crost | 0% | 10% [ pawe | oorse | Mean | Peak | Crest | 0% | 1% | pbawe | oo |
Trace 1 | 2073 obm 24 84 dhm 4,10 da 3.10 0B 4,09 4B 412 0B 5,12 48 Trace 1 | 20.24 obm 27 18 dhm 6.95 da 3,13 dB 51348 6.14 d& 6.94 4B
L— — e —
I ] [ i I [T
Dt 22 MAY 2018 054154

Date 72 MAY 2016 05:41 44

TEL : 886-3-327-3456 Page Number 1 A26-3 of 53
FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FG931316B

LTE Band 26 / 15MHz / 64QAM

Lowest Channel / 1RB

Lowest Channel / Full RB

Date 72 MAY 2016 05:42 26

(a=) (a=)
Ref Lovel 30.00 chm  Offset 1050 66 Ref Lovel 30.00 gbm  Offset 10,60 b
e At 308 AQT Z s e RBW 20 MHz e At a0 ds  AGT Z s e RBW 20 Mz
8153 View 8153 View
B e
L
0.0 i 0.0
| it
1e - 1E -+ c
A
1E 1E
|
CF B1.5 MHz ean Pyr + 20,00 dB CF B1.5 MHz Mean Pyr + 20.00 dB
e ry G e OF Funetion Samples: 130000 e ry G e OF Funetion Samples: 130000
Mean | Peak |  Crost | 0% | 10% [ | oo | Mean | Peak | Crost | 0% | 1% |
Trace 1 | 18,96 dbm 24 12 dhm 516 da 3.16 0B 5.07 68 g Trace 1 | 18.24 obm 26,51 dhm 8,07 da 3.07 dB 5.30 d8
L— - L— -

Date 22 MAY 2018 05:42 16

Middle Channel / 1RB

Middle Channel / Full RB

Date 72 MAY 2016 05:42 37

Ref Lovel 30.00 chm  Offset 1050 66 Ref Lovel 30.00 chm  Offset 1050 66
o att 308 AQT Z s e RBW 20 MHz o att a0 ds  AGT 2ms @ RBW 20 MKz
(@153 View (@153 View
0. 7 0.
Y
1E 3 1E 3 5
[
1
1€ 1€ E
E E i
CF B36.5 MHz. dean Pwr + 20,00 dBb CF B36.5 MHz.
e ry G Funetion e ry G e OF Funetion
Mgan | [ 10% | [ Mgan | Peak | Crast | 10% | 1% I
Trace 1 | 18.6% okm 3.10 ok Trace 1 [ 18.31 om 26,74 dbm 8.42 d8 3,22 dB £.35 da
- R -

Date 72 MAY 2016 0542 48

Highest Channel / 1RB

Highest Channel / Full RB

Date 72 MAY 2018 054206

[ (o]
Ref Lovel 30.00 chm  Offset 1050 66 Ref Lovel 30.00 chm  Offset 1050 66
e At a0 ds  AGT Z s e RBW 20 MHz o att a0 ds  AGT 2ms @ RBW 20 MKz
(@153 View (@153 View
0.0 i 0.0
it
1E . 1E T 5
1E 1E
|
CF B41.5 MHz CF B41.5 MHz Mean Pyer + 20,00 dB
e ry G e OF Funetion e ry G e OF Funetion T 10000
Mean | Peak |  Crest | 0% | 10% [ Megan | Peak | Crost | 0% | 1% | . O1%
Trace 1 | 18.71ckm 24 13 dhm 54i a8 3.16 0B $3308 Trace 1 | 18.57 gkm 6,70 dhm 8,15 da 3.16 dB 5.33d8 S
- -

Date 72 MAY 2016 0542 58

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A26-4 of 53




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FG931316B

26dB Bandwidth

Mode LTE Band 26 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH | 1.24 & 122 | 301 | 300 | 495 | 495 | 98 | 100 | 144 | 143 - -
Middle CH 123 | 1.23 | 2.99 | 3.04 & 480 | 497 | 97 | 100 | 145 | 14.4 - -
HighestCH | 1.24 | 1.23 | 3.05 | 3.06  4.88 | 483 | 9.9 9.7 | 142 | 142 - -
Mode LTE Band 26 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH | 1.22 - 2.97 4.93 - 9.73 - | 1456 - -
Middle CH 1.23 - 3.02 4.93 - 9.85 - | 14.42 - -
Highest CH | 1.21 - 2.99 4.82 - 9.83 - 1421 - -
TEL : 886-3-327-3456 Page Number : A26-5 of 53

FAX . 886-3-328-4978




wamanias. FCC RADIO TEST REPORT Report No. :FG931316B

LTE Band 26

Lowest Channel / 1.4MHz / QPSK Lowest Channel / 1.4MHz / 16QAM

[ Ly [
14 L&
Ref Lovel 3000 chm  Oftsat 10.60 66 = RBW 30 1 RafLavel 90,00 ghm  Offset 10,90 db = ROW 30 bz
e At MdE SWT 63245 e VBW 1004 Mode Auto FFT ko Att B SWT B33 us e VBW 1004Hz  Mode Autg FFT
SiL Count 1007100 SGL Count 1007100
(@50 M @351 max
CLED 1067 anm CLED T
N 124.69160 Sz . 12 70 Mz
ane 2000 diy s 2600 di
1 !, b’ e A \ 600000 M 1 e 1 2400000 MHz|
Q factor 6744
|
0 dim— . 0 dam— ¢ -
\z 04 L]
16 d - Bl -
\
20 d 20 dBm
W ~ — A 50 gt A N
40 40 di
50 dim— 50 dism—
60 dBm -0
CF 024.7 MHz 1001 pts Span 2.0 MHz CF 524.7 MHz 1001 pts Span 2.0 MHz
Marker Markear |
Type | Ref | Tre | ¥-valug I ¥-valug | Function | Function Result Type | Ref | Tre | %-value I ¥-value | Function | Function Result |
M1 f 15,57 dBm e down 3 - 1 £24 2587 MRz 15.42 dem e down
T1 i -9.93 dBm nda Tl 1 824.0646 MH; 10,60 dBm ndg
T2 1 -10.07 dém i factor 12 1 -10,72 dém 3 factor
i T
Dt 22 MAY 2018 03,43 48 Date: 22 MAY 2018 034335

Middle Channel / 1.4MHz / QPSK Middle Channel / 1.4MHz / 16QAM

Ref Lovel 50.00 dim  Offset 10.80 db = REW 30k Raf Laval 50.00 dbm  Offset 10.80 dit = RAW 30 kHz

o ALt e SWT 63245 e VBW 100kH:  Mode Auto FFT be Att B SWT 632 s e VBW 100 kH:  Mode Auto FFT
SGL Court 1007100 SGL Count 1007100
@100 Max

CLED 5,42 B CLED
N 126,61 190 1z .
ane nig 2000 diy s nde
it ‘ a Fand 1230800000 MH: i 2 A JAE e 1
 lacto 6797 Q factor
0 dim— : 0 dam— .
1) )t f \
10 d i T a0 T Y
/ f |
T Y A s X i
. 5 ks
401 40
50 dim— 50 dism—
-5 dim: -0
CF B36.5 MHz 1001 pts Span 2.0 MHz CF 536.5 MHz 1001 pts Span 2.0 MHz
Marker Markear |
Type | Ref | Tre | ¥-valug I ¥-value Function | Function Result Type | Ref | Tre | %-value I ¥-value Function | Function Result |
(- f e down 12308 W - L ncla down I
T1 i -10.28 dBm nda 26.00 d8 || 1 1 v nda
T2 1 -10.72 dém 3 factor | = 1 45 dBm i factor
i T
Date 72 MAY 2018 035254 Cata 22 MAY, 2018 035241

Highest Channel / 1.4MHz / QPSK Highest Channel / 1.4MHz / 16QAM

[ Lty [
14 L&
Ref Lovel 50.00 dim  Offset 10.80 db = REW 30k Raf Laval 50.00 dbm  Offset 10.80 dit = RAW 30 kHz
e Att MdE SWT 632 us e VBW 1004 Mode Auto FFT ke Att e SWT 632 us e VBW 100kH:  Mode Autg FFT
SGL Count 100/10d 351 Count 100/100
(@370 Max
[T [T 334 dnm]
20 dim i B41,21610 MMz
RcHm = 2600 dn)| i b .00 du|
1236400000 MHz e O Y 1. 230400000 MHz|
10 \ 10
7 6857 7 \ 6693
0 dfm— 1 1 0 dfim— l
{/ \ F
-1 - -10 -
| \ /
{ | /
413 d 40 df
50 dm— -50 dém—
-60 dBm 60
CF B48.9 MH2 1001 pts Span 2.8 MHz CF 848.3 MHz 1001 pts Span 2.8 MHz
Marker | Markar |
Type | Ref | Tre | X-value 1 Y-value | _Function__| Function Resull | Type | Rof | Tre | X-value 1 Y-value | _Function__| Function Result
M1 1 105 WHz 14.55 dBm o dowrn 12369 MHZ | [ 1 B4B 2161 MHz 1434 dBm ndB. down 1
T S 2 MMz -11E5 nds 26.00 d8 || | L BAT. 6846 MHz nds
T2 1  facior 6857 || T2 1 B4E. G154 Wiz  facior
i T
| J) LR | )i
Cafe: 22 MAY, 2018 0355 16 Defe 22 MAY, 2013 03,5503

TEL : 886-3-327-3456 Page Number 1 A26-6 of 53
FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FG931316B

LTE Band 26

Lowest Channel / 3MHz / QPSK

Lowest Channel / 3MHz / 16QAM

Date: 22 MAY 2018 08,4021

Date 22 MAY, 2018 04,4008

[= [e=
14 L&
Ref Lovel 30.00 chm  Oftsat 10.60 66 = RBW 100 RafLavel 90,00 ghm  Offset 10,90 b w ROW 100 bhz
e At e SWT 19 us @ VBW 300 & Mode Auto FFT ko Att M GE SWT 18 us = VBW 300 4Kz Mode Autg FFT
SiL Count 1007100 SGL Count 1007100
(@50 M fo 351 Max
CLED 1636 anm| CLED 1 1
o = 1426,20730 Sz M 340 MMz
fiskes = [ ~ ndBx_ 26200 dB) i = nia 2600 di
i 2 = v “ 2.008H00000 Mz i e N 2.003000000 M|
= ]  factar = 7 Q lactor 74,
0 dim— } 0 dam— !
1} \
10 - a0 -
[
20 d A 20 dem y A
T M = B, - =30 o = S .
40 40 di
<50 dim— 50 dien—
-0 -0
CF 0255 MHz 1001 pts Span 6.0 MHz CF 528.5 MHz 1001 pts Span 6.0 MHz
Marker | Markear |
Type | Ref | Tre | ¥-valug I ¥-valug | Function | Function Result | Type | Ref | Tre | %-value I ¥-valug | Function | Function Result |
M1 f E 15.36 dBm e down 2,000 MHz | - L : 16.59 dem e down 3003 MRz ||
T1 i 10,09 dBm nda 26,00 d8 1 1 -9.46 dBm nda 26,00 d8
T2 1 -9.35 dBm i factor 745 12 1 -9.18 dBm 3 factor 2748
- T
HAED AR .

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

Ref Lovel 50.00 dim

Offset 10.80 db « RAW 100 k

Raf Laval 50.00 dim

Offset 10.80 di = RAW 100 kHr

e At dE SWT 1945 @ VBW 300 4Hz  Mode Autg FFT e Att M GE SWT 18 us = VBW 300 4Kz Mode Autg FFT
SiL Count 1007100 SGL Count 1007100
@ 1Pk Max
[TETED] 16.73 dBm| ™M) .7 1
N = 05, 42710 Sz \ 03522300 MMz
fiskes x nig 26200 dB) i -~ nde 2000 di
- TN - ™ 1. W e T 3 i iz]
i ' wr i i / .. o 3039000000 Mt
] } actor ) lactaor 2.0
0 dim— 0 dam—
“103 dain BT =
/ \
201 d
¥ v, 5 ;
40 40 di
<50 dim— 50 dien—
-0 -0
CF B36.5 MHz 1001 pts Span 6.0 MHz CF 536.5 MHz 1001 pts Span 6.0 MHz
Marker Markear |
Type | Ref | Tre | ¥-valug | Function | Function Result Type | Ref | Tre | Function | Function Result |
M1 f 1823 ¢ e down 2.951 WHz | - L e down 3039 MRz ||
T1 i nda 26,00 d8 1 1 nda 26,00 d8
T2 1 0 factor | T2 1 0 factor 2748

3

Date: 22 MAY 2018 08,4604

Date 22 MAY, 2018 0445 52

Highest Channel / 3MHz / QPSK

Highest Channel / 3MHz / 16QAM

[e= (o=
14 L&
Ref Lovel 30.00 chm  Oftsat 10.60 66 = RBW 100 RafLavel 90,00 ghm  Offset 10,90 b w ROW 100 bhz
e At dE SWT 19 us @ VBW 300 & Mode Auto FFT e Att M GE SWT 18 us = VBW 300 4Kz Mode Autg FFT
SiL Count 1007100 SGL Count 1007100
[TETED] ™M) Y anm|
20 dim M 26 04722420 MMz
fiskes e . X 26200 dB) i ¥ niB 2000 di
i el AN S A 3.043H00000 MH: i ™ S = 3.056800000 MH2
= 7 Q factor 28,0 = Q facta 231.1
- - \
10 d L=
i \ \
20 d L § \
- L o L - ~ ~ B =
i = =
40 40 de
<50 dim— 50 dien—
-0 -0
CF B47.5 MHz 1001 pts Span 6.0 MHz CF 847.5 MHz 1001 pts Span 6.0 MHz
Marker Markear |
Type | Ref | Tre | ¥-valug I ¥-value | Function | Function Result Type | Ref | Tre | %-value I ¥-valug | Function | Function Result |
M1 f 48 16,74 dem e down B - L 847 15,40 dem e down D569 MHz |
T1 i 30 nda 1 1 v nda 26,00 d8
T2 1 5,19 dan 0 factor T2 1 0 factor 2771
T

3

Date 22 MAY, 2018 D4/48.03

Date

22 MAY 2018 D8:48.16

TEL:
FAX:

886-3-327-3456
886-3-328-4978

Page Number 1 A26-7 of 53




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FG931316B

LTE Band 26

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

'

Date 72 MAY 2018 Da54'14

Ref Lovel 30.00 chm  Oftsat 10.60 66 = RBW 100 RafLavel 90,00 ghm  Offset 10,90 b w ROW 100 bhz
e At dE SWT 19 us @ VBW 300 & Mode Auto FFT ko Att ELT 1945 @ VBW 300 4Hz  Mode Autg FFT
SGL Count 100/100 SGL Count 1007100
(@50 M fo 351 Max
CLED 1430 a6 CLED 136
o 25 AB100 Mz 2430200 MMz
ane nidg 2000 diy s nilg 2600 di
i e B 1995000000 M4 i T, P : 1943000000 Mz
= 7 Q factor | 66.4 = 6.1
0 dam— 4 . 0 dam—
{ Y
10 d = - A1
od £ 1
20 ¢
20 ‘ | /
/
b Zxd [¥ZaY \ / Al AN,
0 e < i Yorac = -
40
<50 dim—
-0 -60
CF B26.5 MHz 1001 pts Span 10,0 MHz CF 526.5 MHz 1001 pts Span 10.0 MHz
Marker Marker ]
Type | Ref | Tre | X-value | ¥ovalue | Function | Function Resull Type | Rl | Tre | ¥-walua | ¥ovalue | Function | Function Result |
M1 f E 14 30 dem e down - 1 = : 13,54 dBm e down 4,345 MRz ||
71 B ndg Tl L 2.10 dBm ndg 26,0048 ||
T2 1 0 factor | T2 1 dBm 0 factor
T

Date 22 MAY, 2018 D4.5401

Middle Channel / 5MHz / QPSK

Middle Channel / 5SMHz / 16QAM

[=
la
Ref Lovel 30.00 chm  Oftsat 10.60 66 = RBW 100 RafLavel 90,00 ghm  Offset 10,90 b w ROW 100 bhz
e At dE SWT 1945 @ VBW 300 4Hz  Mode Autg FFT ko Att ELT 18 us = VBW 300 4Kz Mode Autg FFT
SiL Count 1007100 SGL Count 1007100
@ 1Pk Max
[TETED] [TETED]
N 127,95 \ 126, 40000 Mz
ane 2600 diy s nidg 2600 di
i oy — 1.793H00000 Mz i e fvr . A 196500000 Mz
i 1744 ] 0 fe \ 1
0 dam— ’ t 0 dfm— L
10 dia T - 10 -
20 d ; 20 dem + ]
el s & 7 i~ vl
B LS A <2t dad Vel o] M
40 40 di
<50 dim— <50 diymn—
0 -0
CF B36.5 MHz 1001 pts Span 10,0 MHz CF 536.5 MHz 1001 pts Span 10,0 MHz
Marker | Markear |
Type | Ref | Tre | ¥-valug ¥-valug | Function | Function Result | Type | Ref | Tre | %-value I ¥-valug | Function | Function Result |
(- f ER e down [l - 36 4 MA2 e down 4,965 MHZ ||
T1 i 834.14 nda Tl 1 634,022 MH; nda 26,0048 ||
T2 1 838,538 M 0 factor T2 1 38,95 0 factor ft |
T

'

Date 72 MAY 2018 D4:58.10

Date 22 MAY, 2018 D4.58.58

Highest Channel / 5SMHz / QPSK

Highest Channel / 5SMHz / 16QAM

Ref Lovel 50.00 déim  Offset 10.80 db = RBW 100 k

Raf Laval 50.00 dbm  Offset 10,80 dit = RAW 100 kHz

ke Att R SWT 12 ps @ VAW 300kHz  Mode Autg FFT

e et v 18 us @ VBW 300 kHz  Mode Auto FFT
S6L Count 1007100 351 Count 100/100
@17 Max
RN 4,77 dom| CHEY 13,95 dom|
) 845,19100 Mz 84444200 Mz
bk 2600 db) it nile
f A $. 875000000 M) pweidnn Al fiay

= Qe

’

Dafe: 22 MAY 2018 D5.0122

Dafe 22 MAY, 2018 D5.0110

10
1734 i
0 dBm— 4 l, 0.d&m— +
1 2
-1 / | -1 -
| | |
§
/ L - \/
/ V e = 7=
-0 d
50 dm— -50 dém—
-60 dBm 60
CF 8465 MH2 1001 pts Span 10.0 MHz CF 846.5 MHz 1001 pts Span 10.0 MHz
Marker | Markar |
Type | Ref | Tre | X-value 1 Y-value | _Function__| Function Resull | Type | Rof | Tre | X-value 1 Y-value | _Function__| Function Result
M1 1 a4 14.77 dBm ndB. down 4875 MHz | [ 1 Bd4.442 MHz ndB. down 4,825 MHZ ||
i i -1 nds 31 i 544,082 MHz nds 0 de ||
T2 1 32 dam  facior | T2 1 48,508 W&z  facior |
T

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number : A26-8 of 53




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FG931316B

LTE Band 26

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM

Date 22 MAY 2018 0515 16

Date 22 MAY, 2018 0515 04

[ Lty
l'a
Ref Lovel 3000 chm  Oftsat 10.60 66 = REW 300 RafLavel 9000 Ghm  Offset 10,00 0w ROW 300 b
e At MdE SWT  126us @ VBW 1 Mode Auto FFT ko Att MGE SWT  12.6us e VBW 1Mz Mode Autg FFT
SGL Count 100/100 SGL Count 1007100
(@50 M fo 351 Max
CLED 19 o CLED 1
o 181 40 A1Hz
ane e 2000 diy s nidg 2600 di
i Pl et RN 2830000000 M| 16 — ) N N B.970000000 Mz
= ] Q factor 84 e Q lactor 82,4
0 dim— - 0 dam— ¢
i 3
10 da F -0 -+
{ \ /
20 4 | ; 20 dem <
\
a0 - _J‘ A —— a0 = S —— "
o A bl —
40 40 di
50 dm— 50 dfim—
-0 -60
CF B29.0 MHz 1001 pts Span 20,0 MHz CF 520.0 MHz 1001 pts Span 20,0 MHz
Marker | Marker ]
Type | Ref | Tre | ¥-valug I ¥-valug | Function | Function Result | Type | Ref | Tre | ¥-valug | Function | Function Result |
M1 f 7.422 W 15.19 dam e down D63 Hz | - 1 15 59 dam e down 07 Wz
71 B 824.005 M 10i52 dBm nda 26.00 d8 || 1 L ndg
T2 1 933,835 M 49 dBm @ factor saz || T2 1 q factor
i T
CHPURENED | o

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

[ Ly [
14 L&
Ref Lovel 3000 chm  Oftsat 10.60 66 = REW 300 RafLavel 90,00 ghm  Offset 10,90 b w ROW 300 bz
e At MdE SWT  126us @ VBW 1 Mode Auto FFT ko Att W dE SWT  126us @ VBW 1MHz  Mode Autg FFT
SiL Count 1007100 SGL Count 1007100
[@:Fk Max
[TETED] [TETED] 5.01 o
. 3 \y 1140 MMz
bk - ~nim = il
1 a . T e 1 - — AN ™Y
) lactar 80 7 Q factar
0 dim— + i 0 dam— f
r |
10 i "’l ‘\ BT -
\
20 d L 20 dem \
T ot |
- e A -
40 40 de
50 dm— 50 dfim—
-0 -0
CF B36.5 MHz 1001 pts Span 20,0 MHz CF 536.5 MHz 1001 pts Gpan 20,0 MHz
Marker | Markear |
Type | Ref | Tre | ¥-valug | Function | Function Result | Type | Ref | Tre | %-value I ¥-valug | Function | Function Result |
(- f 5 e down .60 MMz | - : 15.01 dem e down 005 Wz |
T1 i nda 26.00 d8 || 1 1 nda 2600d8 ||
T2 1 37 dBm 0 factor 8.2 | T2 1 0 factor |
—
T

'

Date: 22 MAY 2018 05.20.12

Date 22 MAY, 2018 05.2000

Highest Channel / 10MHz / QPSK

Highest Channel / 10MHz / 16QAM

[ Lty [
14 L&
Ref Lovel 50.00 dim  Offset 10.80 db = REW 300 k Raf Laval 50.00 dbm  Offset 10,80 dit = RAW 300 kHz
e ALt de  SWT 2.6 ps = VBW 1 Mode Auto FFT ke Att e SWT 26 us @ VAW 1Mz Mode Autg FFT
SGL Count 100/10d SGL Count 100/108
(@170 Max
16.60 dim| [T 5 |
n— 1463180 MM . 3,000 M
boskoni - 2600 d8 e — nde .00 diy
10 = - 9910000000 MH:z| i 0 \ L 670000000 MH:z
/ | 85.4 } factor
0 dBm— i 0.d&m—
¥
-1 E -10 ]
[
20 - | 20 dém | I
W = 7 | A0Ham— —— = B
-0 d 40 d
50 dm— -50 dém—
-6l i 60
CF 844.0 MHz 1001 pts Span 20.0 MHz CF 844.0 MHz 1001 pts Span 20.0 MHz
Marker | Markar |
Type | Ref | Tre | X-value 1 Y-value | _Function__| Function Resull | Type | Rof | Tre | X-value 1 Y-value | _Function__| Function Result
M1 1 845318 MHz 16:55 dBm ndB. down GSLMHz | [ 1 15.55 dBm ndB. down B.67 MHZ |
T S nds 26.00 d8 || 1 L -10.68 dBm nds 26,00 d8 ||
T2 1 Q facior | T2 1 -10.41 ddm Q facior 87.0_||
_
i T
Ly

Dafe: 22 MAY 2018 D5:2224

DCats 22 MAY 2018 052212

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A26-9 of 53




ea FCC RADIO TEST REPORT

SPORTON LAB.

Report No. :FG931316B

LTE Band 26

Lowest Channel / 1I5MHz / QPSK

Lowest Channel / 15MHz / 16QAM

[=
la
Ref Lovel 3000 chm  Oftsat 10.60 66 = REW 300 RafLavel 9000 Ghm  Offset 10,00 0w ROW 300 b
e At MdE SWT  126us @ VBW 1 Mode Auto FFT ko Att W dE SWT  126us @ VBW 1MHz  Mode Autg FFT
SiL Count 1007100 SGL Count 1007100
(@50 M fo 351 Max
CLED 0% anm| CLED B 1
N 1 M A21.3250 MM
ane nilg 2600 diy s nidg 2600 di
i _ W 14 AIGHOD00D M i A = A B s A FUGHIAD00 M4
= { Q lactor \ 5 = f‘ o tackor
0 dim— i b 0 dam—
10 d LE a0
20 4 20 dem L
i \ ) i W
e — 2 W 5 T i o
40 40 de
50 dim— 500 el —
-0 -0
CF 0315 MHz 1001 pts Span J0.0 MHz CF 31,5 MHz 1001 pts Span 30,0 MHz
Marker | Markear |
Type | Ref | Tre | ¥-valug I ¥-valug | Function | Function Result | Type | Ref | Tre | %-value I ¥-value | Function | Function Result |
M1 f 528383 ) 14,04 dBm e down 14,416 Hz | - 1 E : 1359 dam e down ! 2 ||
T1 i 824.577 M 11.75 dBm nda 26.00 d8 || 1 1 55 dBm nda |
T2 1 838.663 M) 3 factor | 12 1 70 dém i factor |
T

Date: 22 MAY 2018 05.27 16

Date 22 MAY, 2018 05.27 08

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

Ref Lovel 50.00 dim  Offset 10.80 db = REW 300 k
le ALt e SWT 1264 e VEW 1
SGL Court 1007100

Mode Autg FFT

Raf Laval 50.00 dbm  Offset 10,80 dit = RAW 300 kHz

ke Att B SWT 126 us e VBW 1Mz Mode Auto FFT
SGL Count 1007100
@100 Max

M1[1] [LETEY]
ane nile 2600 df
10 YA/ N " e 5 s 14.386000000 MHz
52,0
0 dim—
-10 dam
-y
40
50 dm— 50 dfim—
-0 -0
CF 036,65 MHz 1001 pts Span J0.0 MHz CF 536.5 MHz 1001 pts Gpan J0.0 MHz
Marker Markear |
Type | Ref | Tre | ¥-valug I ¥-value Function | Function Result Type | Ref | Tre | %-value I ¥-valug Function | Function Result |
(- f 838 748 ) 14.92 dem e down 145 - 1 EEE e down ! |
T1 i : m nda Tl 1 529,247 MH; nda I
T2 1 -10,75 dam 0 factor T2 1 543.6 0 factor |

'

Date: 22 MAY 2018 0532 11

Date 22 MAY, 2018 0531 56

Highest Channel / 15MHz / QPSK

Highest Channel / 15MHz / 16QAM

Ref Lovel 50.00 dim  Offset 10.80 db = REW 300 k

Raf Laval 50.00 dbm  Offset 10,80 dit = RAW 300 kHz
2.6 gs @ VBW 1 MH:  Mode Auto FFT

e ALt de  SWT 2.6 ps = VBW 1 Mode Auto FFT ko Att e SWT
SGL Count 100/10d 351 Count 100/100
(@370 Max
[T 5,41 dnm)| [T 5.06 dnm)
n— 23080 Az . 0 M1
RcHm 2608 41| i ndg .00 du|
i i 14 236000000 Mz i P 14 206000000 Mz
! T Qe 59.1
0/ 8m— 0 dffim— { +
-1 -10 i
204 L L
A 2 b T i o don
40 d = 40 X
50 dm— -50 dém—
60 dBm 60
CF B41.5 MH2 1001 pts CF 841.5 MHz 1001 pts Span 90.0 MHz
Marker Markar |
Type | Ref | Tre | X-value 1 Y-value | _Function__| Type | Rof | Tre | X-value 1 Y-value Funetion | Function Result
M1 1 15,41 dBm ndB. down - 1 ndB. down 1
T 1 10.01 nds 1 L nds
T2 1 13,d8m  facior T2 1  facior

’

Dafe: 22 MAY 2018 053423

Dafe 22 MAY, 2018 053411

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number : A26-10 of 53




wamanias. FCC RADIO TEST REPORT

Report No. :FG931316B

LTE Band 26

Lowest Channel / 1.4MHz / 64QAM

Lowest Channel / 3MHz / 64QAM

Ref Lovel 50.00 dim  Offset 10.80 db = REW 30k

Raf Laval 50.00 dbm  Offset 10,80 dit = RAW 100 kHz

e At MdE SWT 63245 e VBW 1004 Mode Auto FFT ko Att ELT 1945 @ VBW 300 4Hz  Mode Autg FFT
SiL Count 1007100 SGL Count 1007100
(@50 M @351 max
M1[1] [LETEY] 13.7
N u2d 12671990 MH2|
ane Ty 2000 di)| s 20500 di
it el 1.219600000 MH: i B et ot 2.967000000 MH4
i A { @ fact 278,98
0 dim— . 0 dam— !
}‘/
10 d 7 a0 ¥
20 d £ 20 dem y .
A R W B VA AN e el N
30 gl L =
40 40 de
50 dim— 50 dism—
-0 -0
CF 024.7 MHz 1001 pts Span 2.0 MHz CF 528.5 MHz 1001 pts Span 6.0 MHz
Marker | Markear |
Type | Ref | Tre | ¥-valug I ¥-valug | Function | Function Result | Type | Ref | Tre | %-value I ¥-value | Function | Function Result |
M1 f 4.335 M 13.48 dam e down - 1 252163 MH. 13,74 dBm e down Z.967 MHZ ||
T1 i 12.75 dBm nda 1 1 dBm nda 26.00d8 ||
T2 1 33 dém 3 factor 12 1 i factor |

Date: 22 MAY 2018 080358

Date 22 MAY, 2018 D4 1453

Middle Channel / 1.4MHz / 64QAM

Middle Channel / 3MHz / 64QAM

Date: 22 MAY 2018 08083

[ Ly [
14 L&
Ref Lovel 3000 chm  Oftsat 10.60 66 = RBW 30 1 RafLavel 90,00 ghm  Offset 10,90 b w ROW 100 bhz
e At M GE SWT 63245 e VBW 1004Hz  Mode Autg FFT ko Att ELT 1945 @ VBW 300 4Hz  Mode Autg FFT
SiL Count 1007100 SGL Count 1007100
@ 1Pk Max
[TETED] 12.7 [TETED] }.A6 ¢
N 136,602 \ 26410 MMz
ane 2 2600 diy| s 2600 di
4 Mz p— cd 3 ST z
it A - 3 S0HO0000 M2 i o o 3.015000000 Mt
s e 679.7 7 2211
I 1
0 dim— 0 dam— — N
10 dam . a0 L S
20 d /
FENEE ~ 9
40 40 di
50 dim— 500 el —
-0 -0
CF B36.5 MHz 1001 pts Span 2.0 MHz CF 536.5 MHz 1001 pts Span 6.0 MHz
Marker Markear |
Type | Ref | Tre | ¥-valug | Function | Function Result Type | Ref | Tre | Function | Function Result |
(- f 12.77 ¢ e down 12308 W - e down 3016 MRz ||
T1 i 13,22 dBm nda 26.00 d8 || 1 1 nda |
T2 1 0 factor | T2 1 0 factor |
T

Cata 22 MAY, 2018 D417 47

Highest Channel / 1.4MHz / 64QAM

Highest Channel / 3MHz / 64QAM

[ Lty [
14 L&
Ref Lovel 50.00 dim  Offset 10.80 db = REW 30k Raf Laval 50.00 dbm  Offset 10,80 dit = RAW 100 kHz
e ALt dde SWT 632 us e VBW 1004 Mode Auto FFT ke Att e SWT 12 4= @ VBW 3004z Mode Auto FFT
SGL Count 100/10d SGL Count 100/108
(@71 Max
[T 12.66 dim| [T 14 30 dnm|
n— B411,61650 MM 84760500 MMz
RcHm ) 2600 dn) i .00 du|
i A L 121400000 Mz i e - 2.991000000 MHz
= = 699, 2834
0 dm— 1
\
-10 L
204 -
an g folat e = S
40 40 d
50 dm— -50 dém—
-6l i 60
CF 848.3 MHz 1001 pts Span 2.8 MHz CF 847.5 MHz 1001 pts Span 6.0 MHz
Marker Markar |
Type | Ref | Tre | X-value 1 Y-value | _Function__| Function Resull Type | Rof | Tre | X-value 1 Y-value | _Function__| Function Result
M1 1 846150 MHz o dowrn [ 1 B47.6658 MHz 1430 dBm ndB. down 2.991 MHz ||
T S 53 nds 1 L 8460255 MH2 -113 v nds da
T2 1 Q facior T2 1 45,0165 Mz 3 Q facior
i T

Dafe: 22 MAY 2018 D&:09.47

Dafs 22 MAY, 2015 D418.52

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A26-11 of 53




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FG931316B

LTE Band 26

Lowest Channel / 5MHz / 64QAM

Lowest Channel / 10MHz / 64QAM

3

Date: 22 MAY 2018 04:21 52

[= [e=
14 L&
Ref Lovel 30.00 chm  Oftsat 10.60 66 = RBW 100 RafLavel 90,00 ghm  Offset 10,90 b w ROW 300 bz
e At dE SWT 19 us @ VBW 300 & Mode Auto FFT ko Att W dE SWT  126us @ VBW 1MHz  Mode Autg FFT
SiL Count 1007100 SGL Count 1007100
(@50 M fo 351 Max
CLED TT.60 o CLED
N 1426, 71000 Sz 40 Mz
ane [ nide 2600 diy s 2000 di
. M 0000 M . —— - 5.230000000 MHz
1 e G = i b 7 < ¥ sl
0 dim— 0 dam— f
o !
10 g a0 g v
201 d i A / A
20 ¢ { ; ]
J bia A P | [ —
50 dfim— -50 deim—
-0 -0
CF B26.5 MHz 1001 pts Span 10,0 MHz CF 520.0 MHz 1001 pts Span 20.0 MHz
Marker | Markear |
Type | Ref | Tre | ¥-valug ¥-valug | Function | Function Result | Type | Ref | Tre | %-value ¥-valug | Function | Function Result |
M1 f 825,71 ) 11.85 dem e down 4,335 - L dBin e down CEENEa|
T1 i i 36 dBm nda 1 1 .35 dBm nda 26,00 d8
T2 1 [l 41 dim 0 factor T2 1 0 factor 5

Date 22 MAY, 2018 04:27 56

Middle Channel / 5SMHz / 64QAM

Middle Channel / 10MHz / 64QAM

3

Date: 22 MAY 2018 08:2420

[= [e=
14 L&
Ref Lovel 30.00 chm  Oftsat 10.60 66 = RBW 100 RafLavel 90,00 ghm  Offset 10,90 b w ROW 300 bz
e At dE SWT 1945 @ VBW 300 4Hz  Mode Autg FFT ko Att W dE SWT  126us @ VBW 1MHz  Mode Autg FFT
SiL Count 1007100 SGL Count 1007100
[@:Fk Max
CLED m CLED 1
N 127.21900 MMz \ 02161200 MMz
ane 2600 diy| s 1 nidg 2600 di
i il 1-993H00000 M| T ot = A A - S.850H00000 Mz
7 = 1697 ] 8.4
) f
0 dim— — 0 dam—
10 a0
¥
20 d
A
F - - A =l N -
40 40 de
<50 dim— 50 dien—
-0 -0
CF B36.5 MHz 1001 pts Span 10,0 MHz CF 536.5 MHz 1001 pts Span 20.0 MHz
Marker Markear |
Type | Ref | Tre | ¥-valug ¥-valug | Function | Function Result Type | Ref | Tre | %-value ¥-valug | Function | Function Result |
M1 f 837 280 ) e down 4,35 - L 30,12 HHz e down U85 Wz |
T1 i nda 1 1 6 nda 26,00 d8
T2 1 0 factor T2 1 0 factor 8.9 ||

Date 22 MAY, 2018 042023

Highest Channel / 5MHz / 64QAM

Highest Channel /

10MHz / 64QAM

3

Date: 22 MAY 2018 083525

[e= (o=
14 L&
Ref Lovel 30.00 chm  Oftsat 10.60 66 = RBW 100 RafLavel 90,00 ghm  Offset 10,90 b w ROW 300 bz
e At e SWT 19 us @ VBW 300 & Mode Aute FFT ko Att ELT 2.6 us @ VBW 1 MHz  Mode Auto FFT
SiL Count 1007100 SGL Count 1007100
CLED ERELT CLED 31
N 04626000 SHz 19650 Mhz|
Rk ] 26.00 db) s nde 2600 db
r X 1-B1SH00000 M} ~ P 1T A B.830H00000 MH:
10 R A 10 - =
1754 7 Qls 85,0
0 dam—
/
10 10 -
| !
20 d Ji - 20 dem ;
' £ = ’ —— 430, =% ek - e
by =4y —
40 40 de
50 dfim— -50 deim—
-0 -0
CF 46,5 MHz 1001 pts Span 10,0 MHz CF 534.0 MHz 1001 pts Span 20.0 MHz
Marker Markear |
Type | Ref | Tre | ¥-valug ¥-valug | Function | Function Result Type | Ref | Tre | %-value ¥-valug | Function | Function Result |
M1 f B e down - L B 14 41 dem e down CEEEl
T1 i nda 1 1 1 dém nda
T2 1 0 factor T2 1 11,75 dim 0 factor

Date 22 MAY, 2018 D431 26

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A26-12 of 53




wamanias. FCC RADIO TEST REPORT Report No. :FG931316B

LTE Band 26

Lowest Channel / 15MHz / 64QAM

et [
Ref Lovel 30.00 chm  Offset 10,50 66 = REW 3
e At MdE SWT 1264 @ VBW 1 Mode Aute FFT
SiL Count 1007100
(@50 M
[TETED] 11,58 dBm)|
- DU 7.9 1-40 Mz
bk nile 26.00 a8
i Al 14.505H00000 Mz
!
0 .dam A i
{ A
10 das = -9
; 5
50 dim
-0
CF 0315 MHz 1001 pts Span 30,0 MHz
Marker |
Type | Ref | Tre | | Function | Function Result |
M1 f e down 14,56
T1 1 nda
T2 1 0 factor

Date: 22 MAY 2018 083357

Middle Channel / 15MHz / 64QAM

Ref Lovel 3000 chm  Offset 10,50 06 = REW 300
e At MdE SWT 1264 @ VBW 1 Mode Aute FFT
SiL Count 1007100
@R Max
[TETED] 11,59 dBm)|
- DA D540 M2
bk Y nilg 26.00 a8
i i X v . 14416000000 Mz
I VY v == gl
]
0 dam- {
10 dém .J
- A L7
40
50 dim
-0
CF B36.5 MHz 1001 pts Span 30,0 MHz
Marker |
Type | Ref | Tre | X-value ¥-value | Function | Function Result |
M1 L 832 094 MHz 11,59 dam o8 down z
T1 1 Wi 5 dém nda
T2 1 Mz 5 dém 3 factor

3

Date: 22 MAY 2018 083622

Highest Channel / 15MHz / 64QAM

[a=]
Ref Lovel 50.00 déim  Offset 10.80 dB & RBW 300 k
MdE SWT 12,6 us e VBW Mode Auto FFT
ount 1007100
Man
[T
o il
i R N 14 206000000 Mz
P L W Taelof-s 9.1
0 gam / \
/ |
-100 dae - +
i ¥
20 dem - !
= b :
-0 d =
50 diim— L
60 dBm
CF B41.5 MH2 1001 pts Span a0.0 MHz
Marker {
Type | Ref | Tre | X-value 1 Y-value | _Function__| Function Result |
M1 1 839312 NMHz B down 14,20,
T 1 nds
T2 1  facior

Date: 22 MAY 2018 D&:37.28

TEL : 886-3-327-3456 Page Number 1 A26-13 of 53
FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FG931316B

Occupied Bandwidth

Mode LTE Band 26 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
LowestCH | 1.09 | 1.10 | 272 | 271 | 451 | 447 | 9.05 | 9.05 | 13.40 | 1343 | - -
Middle CH 1.08 | 1.09 | 272 | 273 | 450 | 4.49 | 9.09 | 9.03 | 13.40 | 1343 | - -
HighestCH | 1.09 | 1.09 | 272 | 2,72 | 450 | 450 | 9.01 | 899 | 1343 | 13.37 | - -
Mode LTE Band 26 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH | 1.09 - 2.71 - 4.48 - 8.99 - | 13.37 - - -
Middle CH 1.09 - 2.70 - 4.50 - 9.07 - | 13.37 - - -
Highest CH | 1.09 - 2.71 - 4.49 - 9.03 - | 1340 | - - -
TEL : 886-3-327-3456 Page Number 1 A26-14 of 53

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FG931316B

LTE Band 26

Lowest Channel / 1.4MHz / QPSK

Lowest Channel / 1.4MHz / 16QAM

S i
Ref Lovel 30.00 chm  Oftset 10,60 66 = REW RafLavel 90,00 ghm  Offset 10,90 db = ROW 30 bz
e At MdE SWT 632 us e VBW 1L Mode Auto FFT ko Att B SWT B33 us e VBW 1004Hz  Mode Autg FFT
SiL Count 1007100 SGL Count 1007100
[TETED] [TETED] T 1
N 42470110 ) \ 124.61890 Mz
fiskes Oce B 91 M| s ¥ Oce 8w 1.099300699 MHz|
] e & at 1 NNl
0 dim— 0 dam—
J \ { A
/ \ / \
10 da 10 da 3
i \
20 4 20 dem L |
el N AL\ o
0, S V) N 0 e %)
40 40 di
<50 dim— <50 diymn—
-0 -0
CF 024.7 MHz 1001 pts Span 2.0 MHz CF 524.7 MHz 1001 pts Span 2.0 MHz
Marker | Markear |
Type | Ref | Tre | ¥-valug I ¥-valug | Function | Function Resull | Type | Ref | Tre | %-value I ¥-valug | Function | Function Result |
(- f 524 7811 M 16.43 dBm | - L 14,57 dam |
T1 i 9.43 dBm Oce 8w 1.030805081 MHz | 1 1 .09 dBm Oce 8w 1.099300599 MHz ||
T2 1 5.19 dBm | T2 1 8,03 dém |
v Y ™ T

Date 22 MAY 2018 03,4323

Middle Channel / 1.4MHz / 16QAM

Date: 22 MAY 2018 0356217

(= (=
l'a {4
Ref Lovel Offset 1060 0 = RBW RefLavel 30 00 gim  Offset 10,50 b w ROW z
o ant SWT 63245 @ VBW 1 Mode Auta FFT e At B SWT B2 uc @ VAW 100kH:  Mode Auto FFT
S5l count 100/10d =6l Count 1007100
(@71 M | e
[ ED 14.99 dim| [ ED 18 |
N W6,96710 Sz 136, 6-40530 MMz
ks oce B 1.08251 7480 MH3 e 1.088111808 MHz|
| - . = 1
— 4 0 dam— 4 k
/ \
10 <101 "
\ i \
f / \
20 d ————m 20 dim -
e - BREL
40 40 de
<50 dim— <50 diymn—
-0 -0
CF B36.5 MHz 1001 pts Span 2.0 MHz CF 536.5 MHz 1001 pts Span 2.0 MHz
Marker | Markear |
Type | Ref | Tre | ¥-value | Function | Function Resull | Type | Ref | Tre | %-value I ¥-valug | Function | Function Result |
(- f 14.99 dem | - L & B |
T1 i 9.45 dbm Oce 8w 1.082517483 MHz | 1 1 Oce 8w 1.088111688 MHz ||
T2 1 5 .11 dBm | T2 1 .48 dBm |
i Y ™ T

Date 22 MAY, 2018 035226

Highest Channel / 1.4MHz / QPSK

Highest Channel / 1.4MHz / 16QAM

[= : [e=
14 L&
Ref Lovel 50.00 chm  Offset 10,50 o6 w ROW T Ref Lavel 5000 chm  Offset 10,80 0 w RBW 0 bhe
e At A HE SWT 622 us @ VBW 1004H:  Mode Auto FFT ko Att B SWT B33 us e VBW 1004Hz  Mode Autg FFT
SGL Count 100/100 SGL Count 1007100
[@171 Wax
[ETRY] 5,20 anm| [ETRY] 7
N 410, 12650 Mz 047.092590 Mz
ane 10 1085314685 MHz2 Oce B 108811 LAGE MHz2
| ! s A A T N
\ 1
0 dim—
B f C
40 / \ \
= i 1
/ Y
! R E i = B o D P
-0 d
50 dm—
60 60
CF 848.3 MHz 1001 pts Span 2.0 MHz CF 830.9 MHz 1001 pts Span 2.8 MHz
Marker | Markar ]
Type | Ref | Tre | X-value 1 Y-value | _Function | Function Resull | Type | Rof | Tre | X-value 1 Y-value | _Function | Function Result |
M1 1 8481258 M) 1528 dBm | [ 1 B47.952 13.75 dBm I
T 1 4775455 M 9.11 dBm Oce 8w 1.085314685 MHz | 1 L .39 dBm Oce 8w 1.08B111B88 MHz ||
T2 1 950 M 942 | T2 1 7.45 dam |
- - — - - e
} )i .- ] 1 [1]
Dafe: 22 MAY, 2018 035435 Defe 22 MAY, 2018 03,5451

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number : A26-15 of 53




wamanias. FCC RADIO TEST REPORT Report No. :FG931316B

LTE Band 26

Lowest Channel / 3MHz / QPSK

Lowest Channel / 3MHz / 16QAM

[ Ly [
14 L&
Ref Lovel 30.00 chm  Oftsat 10.60 66 = RBW 100 RafLavel 90,00 ghm  Offset 10,90 b w ROW 100 bhz
e At dE SWT 19 us @ VBW 300 & Mode Auto FFT ko Att ELT 1945 @ VBW 300 4Hz  Mode Autg FFT
SiL Count 1007100 SGL Count 1007100
(@50 M @351 max
CLED 0 il CLED
) IS 3480 Y| .
Rk - ¥ B B L #7115 MHz| i . |
10 il % 10 A —_— e
) v 1 | T
/ \ / \
& 5 il
0 dim— ; Y 0 dam— :
{ / \
-10 a0
2 / \ / \
/ \ / \
20 d ! 20 dem y
A0 = o Ll =T
40 40 di
50 dim— 50 dism—
-0 -0
CF B25.5 MHz 1001 pts Span 6.0 MHz CF 528.5 MHz 1001 pts Span 6.0 MHz
Marker | Markear |
Type | Ref | Tre | ¥-valug I ¥-valug | Function | Function Resull | Type | Ref | Tre | %-value I ¥-valug | Function | Function Result |
M1 L 824 5340 M) 15.25 dBm | - 24 2ar : 5 |
T1 i 10.13 dBm Oce 8w 2.715284715 MHz | 1 Oce 8w 2709280709 MHz ||
T2 1 10,6+ dm | T2 1 5485 I B 8 |
i T
it J) | Ji UHRuRENEY oo

Date 72 MAY 2016 0499 44

Date 22 MAY, 2018 04,28 55

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

[ Ly [
14 L&
Ref Lovel 30.00 chm  Oftsat 10.60 66 = RBW 100 RafLavel 90,00 ghm  Offset 10,90 b w ROW 100 bhz
e At dE SWT 1945 @ VBW 300 4Hz  Mode Autg FFT ko Att ELT 1945 @ VBW 300 4Hz  Mode Autg FFT
SGL Count 100/100 SGL Count 1007100
@ 1Pk Max
M1[1] [LETEY]
,, S \y 10 Mz
bk ¢ B = ¥ O 2. P56 TII MH2
= PG S LA A A
10 1
. L%
0 dam— : - 0 dam— - ;
. \ / \
/ /
-10 10 &
= \ 7 \
\ /
40 40 di
50 dim— 500 el —
-0 -60
CF B36.5 MHz 1001 pts Span 6.0 MHz CF 536.5 MHz 1001 pts Span 6.0 MHz
Marker | Marker ]
Type | Ref | Tre | ¥-valug I ¥-valug | Function | Function Resull | Type | Ref | Tre | ¥-valug | Function | Function Result |
(- f #35.8207 M 15.40 dem | - 15.49 dam |
71 B Oce Bw 2721278721 MHz || Tl 9.82 dBm Oce Bw 2.733266733 MHz ||
T2 1 | T2 1 .34 dBm |
—

'

Date: 22 MAY 2018 08,4527

Date 22 MAY, 2018 D445 36

Highest Channel / 3MHz / QPSK

Highest Channel / 3MHz / 16QAM

[ Lty [
14 L&
Ref Lovel 50.00 déim  Offset 10.80 db = RBW 100 k Raf Laval 50.00 dbm  Offset 10,80 dit = RAW 100 kHz
e ALt de  SWT 19 us = VBW 3004 Mode Auto FFT ke Att e SWT 12 4= @ VBW 3004z Mode Auto FFT
SGL Count 100/10d SGL Count 100/108
(@370 Max
[T [ZETEY) 14 dnm|
20 dim & a4 70 M|
boskoni e ~ e X 06e B . 2 F21TTE?21 MHz|
11 min pet e 4 16 108 il S aa =S S ot
X / \
0 dim— - 0 dfim— +
/ \
-1 -10 f )
/
i \ 20 dém 3
20 v 20 der v
i d = —Ao it o i i
-0 d 40 d
50 dm— -50 dém—
-6l i 60
CF 847.5 MHz 1001 pts Span 6.0 MHz CF 847.5 MHz 1001 pts Span 6.0 MHz
Marker | Markar |
Type | Ref | Tre | X-value 1 Y-value | _Function | Function Resull | Type | Rof | Tre | X-value 1 Y-value | _Function | Function Result |
M1 1 8469805 MHz 16:52 dBm | - 1 15,13 dBm I
T S Oce 8w 2.721278721 MHz | 1 L 2185 dBm Oce 8w 1278721 MHz ||
T2 1 | T2 1 9,84 dBm |
-

Dafe: 22 MAY 2018 D&:47.35

Date 22 MAY. 2018 D447 51

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number : A26-16 of 53




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FG931316B

LTE Band 26

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

[ Ly [
14 L&
Ref Lovel 30.00 chm  Oftsat 10.60 66 = RBW 100 RafLavel 90,00 ghm  Offset 10,90 b w ROW 100 bhz
e At e SWT 19 us @ VBW 300 & Mode Aute FFT ko Att ELT 18 us = VBW 300 4Kz Mode Autg FFT
SiL Count 1007100 SGL Count 1007100
(@50 M fo 351 Max
[TETED] [TETED] 13,45
N ) a2 40000 MHz
ane Y OceBw s [ 6 MHz]
Tl P e r o
i A v homen / A i e PR\ B ;
J ! 1 : ! 1
0 dam— s L 0 dam— : L
! | [ \
100 - a0
[ \ / )
20 d 20 dem /
] \ /
3048 £ \ " -30 b S 4 7
i ¢ Iyt "
411 d 40
50 dm— 50 dim—
&0 -0
CF 26,5 MHz 1001 pts Span 10,0 MHz CF 526.5 MHz 1001 pts Span 10,0 MHz
Marker | Markear |
Type | Ref | Tre | ¥-valug I ¥-valug | Function | Function Resull | Type | Ref | Tre | ¥-valug | Function | Function Result |
M1 f 15.15 dam | - L 13.48 dam |
T1 i 9,69 dBm Oce 8w +.505404505 MHz | 1 1 .63 dBm Oce 8w 4455534466 MHz ||
T2 1 .80 dém | T2 1 3776 W .35 dim |
i T
it J) | Ji UHRuRENEY oo

Date: 22 MAY 2018 085337

Cate 22 MAY, 2018 04 5345

Middle Channel / 5MHz / QPSK

Middle Channel / 5SMHz / 16QAM

[ Ly [
14 L&
Ref Lovel 30.00 chm  Oftsat 10.60 66 = RBW 100 RafLavel 90,00 ghm  Offset 10,90 b w ROW 100 bhz
e At dE SWT 1945 @ VBW 300 4Hz  Mode Autg FFT ko Att ELT 1945 @ VBW 300 4Hz  Mode Autg FFT
SiL Count 1007100 SGL Count 1007100
@ 1Pk Max
M1[1] [LETEY] 1 |
N u \ 13625000 MMz
ane Hw +ATEE04406 MH2 s "x Oce B #.ABE514486 MHz|
1 L Ak e — — 1 — —- —
/ | /
0 dim— ; 0 dam— :
\ /
10 i - - E i}
I "\ |
20 o i 2 f
200 ¢ 5 20 dem
R i s Gl T
40 40 di
<50 dim— <50 diymn—
&0 -0
CF B36.5 MHz 1001 pts Span 10,0 MHz CF 536.5 MHz 1001 pts Span 10,0 MHz
Marker | Markear |
Type | Ref | Tre | ¥-valug | Function | Function Resull | Type | Ref | Tre | ¥-value | Function | Function Result |
(T T 14,58 dam | - |
T1 i 9.2 Oce 8w 4495504486 MHz | 1 1 Oce 8w 4435514486 MHz ||
T2 1 .85 dim | T2 1 |
—

Date 22 MAY 2016 D458.33

Date 22 MAY, 2018 D4.58.45

Highest Channel / 5MHz / QPSK

Highest Channel / 5SMHz / 16QAM

[ Lty [
14 L&
Ref Lovel 50.00 déim  Offset 10.80 db = RBW 100 k Raf Laval 50.00 dbm  Offset 10,80 dit = RAW 100 kHz
e Att dE SWT 19 us @ VBW 300 & Mode Auto FFT ke Att e SWT 12 4= @ VBW 3004z Mode Auto FFT
SGL Count 100/10d SGL Count 100/108
@71 M
[T 14.70 dim| [T 13,17 dnm|
n— B96,25000 A1) 841, 10000 MMz
RcHm e B 1 AST504496 MH2| i . e B M1 £ ASSEDA408 Mz
i g [ s o i S A _— Uz
I T i
/ | |
0 dim— 0 dfim— + t
/ f \
-1 - -1 ! -
/ \ [ \
20 d { } <20 dém ¥ !
" / \ alsd \
: S T TV A i \
40 d
50 dm— -50 dém—
60 dBm 60
CF 846.5 MHz 1001 pts Span 10.0 MHz CF 846.5 MHz 1001 pts Span 10.0 MHz
Marker | Marker |
Type | Ref | Tre | X-value 1 W-value | Function | Function Result | Type| Ref | Tre | X-value 1 Y-value | Function | Function Result |
M1 1 & 14.20 dBm | - 1 545168 MHz 13.17 dBm I
i i Oce 8w 4495504436 MHz | 31 i 84425735 MH2 Oce 8w 4495504496 MHz ||
T2 1 | T2 1 548.74775 Mz |
-
T

Dafe: 22 MAY 2018 D5.00:45

Dafs 22 MAY, 2018 D5.00.57

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number : A26-17 of 53




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FG931316B

LTE Band 26

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM

'

Date: 22 MAY 2018 051436

Date 22 MAY, 2018 0514 51

[ Ly [
14 L&
Ref Lovel 3000 chm  Oftsat 10.60 66 = REW 300 RafLavel 9000 Ghm  Offset 10,00 0w ROW 300 b
e At MdE SWT  126us @ VBW 1 Mode Auto FFT ko Att W dE SWT  126us @ VBW 1MHz  Mode Autg FFT
SiL Count 1007100 SGL Count 1007100
(@50 M fo 351 Max
CLED T6. #0 B CLED
" 01404990 Mz 2 20
Rk o B 1040051 M2 i = ¥ 905094
At | i A S AL
10 10 : =
0 dam— / i 0 dém— ! .
/ ! |
10 da - B ] t
; / ] I
20 d
/
‘ < ] [ a .
S G P g = 7 =
40
<50 dim—
&0 -0
CF B29.0 MHz 1001 pts Span 20,0 MHz CF 520.0 MHz 1001 pts Gpan 20,0 MHz
Marker | Markear |
Type | Ref | Tre | ¥-valug I ¥-valug | Function | Function Resull | Type | Ref | Tre | %-value I ¥-valug | Function | Function Result |
M1 f #3045 ) 15.48 dem | - 1 15,53 dam |
T1 i 4345 M) 10:59 dBm Oce 8w 5.050645051 MHz | 1 1 10:52 dBm Oce 8w 5.050849051 Mz ||
T2 1 i 9,94 dBm | | = 1 .34 dBm |
T

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

'

Date: 22 MAY 2018 0518.95

Cate 22 MAY, 2018 0515 48

[ Ly [
14 L&
Ref Lovel 3000 chm  Oftsat 10.60 66 = REW 300 RafLavel 90,00 ghm  Offset 10,90 b w ROW 300 bz
e At MdE SWT  126us @ VBW 1 Mode Auto FFT ko Att MGE SWT  12.6us e VBW 1Mz Mode Autg FFT
SGL Count 100/100 SGL Count 1007100
@ 1Pk Max
CLED m CLED
o 5 90570 Mz - D1 G980 Mz
ane L i 91 M| s 2.030969031 MHz
| bl bl y el e =
] f
0 dim— ¢ 0 dam— "l 2
| / \
16 i Bl -
/ | |
~ = \ s ~ i
5 —
40 40 de
50 dm— 50 dim—
-0 -60
CF B36.5 MHz 1001 pts Span 20,0 MHz CF 536.5 MHz 1001 pts Span 20,0 MHz
Marker | Marker ]
Type | Ref | Tre | ¥-valug | Function | Function Resull | Type | Ref | Tre | ¥-valug | Function | Function Result |
(T T 15.99 dam | - T |
71 B 1113 dBm Oce Bw £.090805091 MHz || Tl L ] Oce Bw $.030869031 MHz ||
T2 1 10,50 dim | = 1 8,75 dim |
—
T

Highest Channel / 10MHz / QPSK

Highest Channel / 10MHz / 16QAM

[ Lty [
14 L&
Ref Lovel 50.00 dim  Offset 10.80 db = REW 300 k Raf Laval 50.00 dbm  Offset 10,80 dit = RAW 300 kHz
e Att dE SWT 2.6 us w VEW 1 Mode Auto FFT ke Att e SWT 26 us @ VAW 1Mz Mode Autg FFT
S6L Count 1007100 351 Count 100/100
(@370 Max
[T 1641 dim|
46,4180 M)
20 diim [ 20 dom
RcHm QeCmw » 9.01698001 1 MH2 P X
= WA SAA e AT
10 10 - - -
0 dim— 0.d&m— ’ .
i / !
| | /
-1 { T -10 7
\ /
20 d 1 ! <20 dem
J \ SR bl ]
A e — = ALt e .
-0 d 40 d
50 dm— -50 dém—
60 dBm 60
CF B44.0 MH2 1001 pts Span 20.0 MHz CF 844.0 MHz 1001 pts Span 20.0 MHz
Marker | Markar |
Type | Ref | Tre | X-value 1 Y-value | _Function | Function Resull | Type | Rof | Tre | X-value 1 Y-value | _Function | Function Result |
M1 1 545418 NHz 16.41 dBm | - 1 B, iz 1522 dBm I
T 1 9.95 Oce 8w 9.010885011 MHz | =1 L 9.74 dBm Oce 8w 8.991008901 MHz ||
T2 1 | T2 1 .45 dBm |
- - -

Date: 22 MAY 2018 D5:21 47

Dafs 22 MAY, 2018 D5:2200

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A26-18 of 53




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FG931316B

LTE Band 26

Lowest Channel / 1I5MHz / QPSK

Lowest Channel / 15MHz / 16QAM

Date 72 MAY 2016 05:26 44

Cate 22 MAY, 2018 053656

[ Ly [
14 L&
Ref Lovel 3000 chm  Oftsat 10.60 66 = REW 300 RafLavel 9000 Ghm  Offset 10,00 0w ROW 300 b
e At MdE SWT  126us @ VBW 1 Mode Auto FFT ko Att W dE SWT  126us @ VBW 1MHz  Mode Autg FFT
SGL Count 100/100 SGL Count 1007100
(@50 M R
M1[1] [LETEY]
o 310 Mz
ane X Hw v s i Oce B 27 Mz
N~ Ty E i " e s ~
| / 1
| i —
i 0 dbm 1 t
| \
a0
20 dem :"
= 0 A=
40 40 de
50 dim— 500 el —
-0 -60
CF 0315 MHz 1001 pis Span 30,0 MHz CF 31,5 MHz 1001 pis Span 30,0 MHz
Marker | Marker ]
Type | Ref | Tre | ¥-valug I ¥-value | Function | Function Resull | Type | Ref | Tre | %-value I ¥-valug | Function | Function Result |
M1 1 878.203 M) 14,53 dem | - 1
71 B 7857 M) 10.22 dBm Oce Bw 13.395503; | Tl L Oce Bw
T2 1 £,1833 M 4,52 dim | T2 1 8,73 dém
T

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

'

Date: 22 MAY 2018 05:3134

Cata 22 MAY, 2018 053147

[ Ly [
14 L&
Ref Lovel 3000 chm  Oftsat 10.60 66 = REW 300 RafLavel 90,00 ghm  Offset 10,90 b w ROW 300 bz
e At MdE SWT  126us @ VBW 1 Mode Auto FFT ko Att W dE SWT  126us @ VBW 1MHz  Mode Autg FFT
SiL Count 1007100 SGL Count 1007100
[@:Fk Max
CLED ¥, 73 anm| CLED
ane < B 4397 MHz| s T ace B
] itk amand B it . 1 APt AV a¥%a dish
0 dim— o 0 dam— -
] i
10 d a a0
f 20 dem
\ et il ) L a
et 40 ~m g
40 40 de
50 dm— 50 dfim—
-0 -0
CF 036,65 MHz 1001 pts Span J0.0 MHz CF 536.5 MHz 1001 pts Gpan J0.0 MHz
Marker | Markear |
Type | Ref | Tre | ¥-valug I ¥-valug | Function | Function Resull | Type | Ref | Tre | ¥-valug | Function | Function Result |
(- 1 35 14.73 dem | - 14.13 dem
T1 i 9.51 dBm Oce 8w 13.395603397 MHz || 1 1 8,25 dBm Oce 8w
T2 1 .53 dim | T2 1 8,60 dim
—
T

Highest Channel / 15MHz / QPSK

Highest Channel /

15MHz / 16QAM

[ Lty [
14 L&
Ref Lovel 50.00 dim  Offset 10.80 db = REW 300 k Raf Laval 50.00 dbm  Offset 10,80 dit = RAW 300 kHz
e Att dE SWT 2.6 us w VEW 1 Mode Auto FFT o Att 0 SWT 2.6 s @ VBW 1Mz Mode Autg FFT
SGL Count 100/10d SGL Count 100/108
@71 M
[T V.73 dm| [T 5.1 dnm]
n— 5. 261650 1) 20 MM
RcHm x 0ce B BHD7 MMy i e B a7 MH2,
1 AL Y 10 - —-b- L
{ \ 1
Odsm— l‘ 0 .ddim— %
T T i
-1 A -1 { -
\ ] \
S L =20 dim -
oyl - ol PP el
L = el ==
-0 d 40 d
50 dbm— — 50 dibm— s
-60 dBm 60
CF 841.5 MHz 1001 pts Span 90.0 MHz CF 841.5 MHz 1001 pts Span 90.0 MHz
Marker | Markar |
Type | Ref | Tre | X-value 1 Y-value | _Function | Function Resull | Type | Rof | Tre | X-value 1 Y-value | _Function | Function Result |
M1 1 260 MHz 14.78 dBm [ 1 14.18 dBm
T S Oce 8w 1 L .58 dBm Oce 8w
T2 1 T2 1
i T
Defe 22 MAY, 2013 05,3356
TEL : 886-3-327-3456 Page Number 1 A26-19 of 53

FAX . 886-3-328-4978




wamanias. FCC RADIO TEST REPORT Report No. :FG931316B

LTE Band 26

Lowest Channel / 1.4MHz / 64QAM Lowest Channel / 3MHz / 64QAM

[e= : (o=
14 L&
Ref Lovel 30.00 chm  Oftset 10,60 66 = REW Raf Lavel 90 Offset 10,80 ob = ROW 100 bz
e At WMdE SWT 6320t @ VBW 1 Mode Aute FFT ko Att SWT 1945 @ VBW 300 4Hz  Mode Autg FFT
SiL Count 1007100
[TETED]
N 2424130 51 , 426, 53700 MMz
ane Oce B 1093706294 MHz s 2715284715 MHz|
- s ] e T
10 2 - e 1 | E
0 dam— 0 dfm— ! \
/ / \
10 <101 7 v
20 4 20 dBm .w"
Al \s L T o ¥ ina Vo, LA P
<3 e =L s
40 dam- 40 di
<50 dim— <50 diymn—
-60 dBm- -0
CF 024.7 MHz 1001 pts Span 2.0 MHz CF 528.5 MHz 1001 pts Span 6.0 MHz
Marker | Markear |
Type | Ref | Tre | ¥-valug I ¥-valug | Function | Function Resull | Type | Ref | Tre | ¥-valug | Function | Function Result |
(- f 524 2415 W 11.82 dem | - 13.97 dem |
T1 i Oce 8w 1.093706294 MHz | 1 1 Oce 8w BATLS MHz ||
T2 1 | T2 1 |
I ] I I i e
Date 72 MAY 2018 D8:02.45 Cate 22 MAY, 2018 D4 14'41

Middle Channel / 1.4MHz / 64QAM Middle Channel / 3MHz / 64QAM

(= (=
l'a {4
Ref Lovel 30.00 0Bm  Offsel 10050 06 e ROW RefLavel 50 00 ghm  Offset 10,50 db e ROW 100 bz
fo ALL AWe  SWT £3.2 = & VBW 1 Mode Auto FFT o ALL A SWT 19 ys & VBW 300 kH: Mode Auto FFT
S5l count 100/10d =6l Count 1007100
(@71 M | e
[ ED 3 i [ ED 14.70 dnm|
- N6 40 M| - s 20 bz
ks Qe B 1.08811 1888 MHz ks L oce B
10 —~ e N -;\ 1 — e I VR P
— 1 0 dam— .
/ { i\
16 d ; - 10 dBer - -
i \ /
il f \
20 4 L . 20 dem
~_|nqnd il ¥ N
ST e 0 S e
40 dam- 40 di
<50 dim— <50 diymn—
-5 dim: -0
CF 036,65 MHz 1001 pts Span 2.0 MHz CF 536.5 MHz 1001 pts Span 6.0 MHz
Marker | Markear
Type | Ref | Tre | ¥-valug I ¥-value | Function | Function Resull | Type | Ref | Tre | %-value I ¥-valug | Function | Function Result
(- f 12.53 dam | - 35 3252 MRz 14,70 dem
T1 i Oce 8w 1.088111688 MHz | 1 1 .59 dBm Oce 8w
T2 1 5,53 dim | T2 1 .23 dim
- Y ™ Y
Dt 22 MAY 2018 080818 Date: 22 MAY, 2018 0417 35

Highest Channel / 1.4MHz / 64QAM Highest Channel / 3MHz / 64QAM

[= : [e=
14 L&
Ref Lovel 30.00 chm  Oftset 10,60 66 = REW T RafLavel 90,00 ghm  Offset 10,90 b w ROW 100 bhz
e At M GE SWT 63245 e VBW 1004Hz  Mode Autg FFT ko Att ELT 1945 @ VBW 300 4Hz  Mode Autg FFT
SGL Count 100/100 SGL Count 1007100
@ 1Pk Max
[ETRY] W0 | [ETRY]
ane Tace B s Qce B
X - = ~ ~ I
10 = s = o 1 = e
f - =] 7 Y
0 dim— 0 dim— —t |
/ i / \
10 dam ,’ Y <101 7 T
\ \
20 df f T I
L = il b ol
200 My
-0 d
50 dm—
60 dim- -60
CF 848.3 MHz 1001 pts Span 2.0 MHz CF 847.5 MHz 1001 pts Span 6.0 MHz
Marker | Markar ]
Type | Ref | Tre | Y-value | _Function | Function Resull | Type | Rof | Tre | X-value 1 Y-value | _Function | Function Result |
ML L 13.40 dBm | w1 1 B45.475 MHz 13.76 |
Tl | 5.93 d_ﬁm Oee 8w 1.080805081 MHz | 1 1 * Oee 8w G280709 MHZ ||
T2 1 5,63,d8m | T2 1 |
- - — - - _
} )i .- ] 1 [1]
Dafe: 22 MAY, 2018 040925 Dafe 22 MAY, 2013 D4.18.40

TEL : 886-3-327-3456 Page Number 1 A26-20 of 53
FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FG931316B

LTE Band 26

Lowest Channel / 5MHz / 64QAM

Lowest Channel / 10MHz / 64QAM

[ Ly [
14 L&
Ref Lovel 30.00 chm  Oftsat 10.60 66 = RBW 100 RafLavel 9000 Ghm  Offset 10,00 0w ROW 300 b
e At dE SWT 19 us @ VBW 300 & Mode Auto FFT ko Att W dE SWT  126us @ VBW 1MHz  Mode Autg FFT
SiL Count 1007100 SGL Count 1007100
(@50 M @351 max
[ZETRT] [ZETRT] 13,81
” R0 (12590 MHz|
ane foc B s Oce B £.991000991 MHz
3 X z i | Phieue A
1 = = =y 1 = e Lt
/ I \
0 dim— : 0 dam— ¢ "
/
i / 10 \L
204 £ I
f ]
e e Yl A =
40 di
50 dim— 500 el —
0 -0
CF B26.5 MHz 1001 pts Span 10,0 MHz CF 520.0 MHz 1001 pts Span 20,0 MHz
Marker | Markar !
Type | Ref | Tre | ¥-valug I ¥-valug | Function | Function Resull | Type | Ref | Tre | %-value I ¥-valug | Function | Function Result |
M1 f 12.16 dsm | - 1 826 023 13,81 dam |
T1 i %57 dBm Oce 8w 4475524478 MHz | 1 1 .87 dBm Oce 8w 5.991008091 MHz ||
T2 1 5.5 dim | | = 1 dam |
i T
i J) y| UHRuRENEY oo

Date: 22 MAY 2018 042136

Cate 22 MAY, 2018 0437 43

Middle Channel / 5SMHz / 64QAM

Middle Channel / 10MHz / 64QAM

'

Date: 22 MAY 2018 082407

[ Ly [
14 L&
Ref Lovel 30.00 chm  Oftsat 10.60 66 = RBW 100 RafLavel 90,00 ghm  Offset 10,90 b w ROW 300 bz
e At dE SWT 1945 @ VBW 300 4Hz  Mode Autg FFT ko Att W dE SWT  126us @ VBW 1MHz  Mode Autg FFT
SiL Count 1007100 SGL Count 1007100
[@:Fk Max
[TETED] [TETED]
ane ace B 04496 MHz s T Oce B 9.070020071 MHz
a S e T s 19 3 - :
[ | \
0 dim— H 0 dam— B +
/ /
100 dam 7 a0
/ \
20 d
o Y. o, =
40 40 di
50 dim— 50 dism—
-0 -0
CF B36.5 MHz 1001 pts Span 10,0 MHz CF 536.5 MHz 1001 pts Gpan 20,0 MHz
Marker | Markear |
Type | Ref | Tre | ¥-valug | Function | Function Resull | Type | Ref | Tre | %-value I | Function | Function Result |
(- 1 | | 32 2
T1 i Oce 8w 4495504486 MHz | 1 1 & Oce 8w
T2 1 5.25 dim | T2 1 & 7,97 dam
—
T

Date 22 MAY, 2018 043011

Highest Channel / 5MHz / 64QAM

Highest Channel / 10MHz / 64QAM

[ Lty [
14 L&
Ref Lovel 50.00 déim  Offset 10.80 db = RBW 100 k Raf Laval 50.00 dbm  Offset 10,80 dit = RAW 300 kHz
e Att dE SWT 19 us @ VBW 300 & Mode Auto FFT ke Att e SWT 26 us @ VAW 1Mz Mode Autg FFT
S6L Count 1007100 351 Count 100/100
(@370 Max
[T | 13,61 dnm|
n— 845,52100 A 40,7220 M|
RcHm e B £.AB551 4480 MH3| i 9.030069031 MH:
11 e e . 4 = L 1 IE: L= = Iy
- = /
0 dBm— 0.d&m— —
[ |
-1 -10 $ \
/! \ ( \
20 df - + =20 dém
/ Y 7
i - \ - -
30T == =
40 40 d
50 dm— -50 dém—
-60 dBm 60
CF 8465 MH2 1001 pts Span 10.0 MHz CF 844.0 MHz 1001 pts Span 20.0 MHz
Marker | Marker |
Type | Ref | Tre | X-value 1 Y-value | _Function | Function Resull | Type | Rof | Tre | X-value 1 Y-value | _Function | Function Result |
M1 L 845 | =T 1 2 13.41 dBm |
T S 6 Oce 8w 5514486 Hz | 1 L ? Oce 8w 9.030860031 MHz ||
T2 1 | T2 1 7 |
- -

’

Dafe: 22 MAY 2018 D4:25 13

Dafe 22 MAY, 2018 D43117

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number : A26-21 of 53




wamanias. FCC RADIO TEST REPORT Report No. :FG931316B

LTE Band 26

Lowest Channel / 15MHz / 64QAM

0.00 dhm  Offset 10.80 b w RAW 300 bhz
le ALt e SWT 1264 e VBW 1 Mis
SGL Court 1007100

Mode Autg FFT

[CETEY)

B 13.968

50 dBm

60

CF BI1.5 MHz 1001 pis

Marker

Type | Ref | Tre |
M1

Epan 30.0 MHz

| Function | Function Result |

71

Oce Bw

3

Date 22 MAY 2018 D8:33.45

Middle Channel / 15MHz / 64QAM

(=)

Ref Lovel 50.00 dim  Offset 10.80 db w RAW 300 bhz
le ALt e SWT 1264 e VBW 1 Mis
SGL Court 1007100

(@171 Max

Mode Autg FFT

[CETEY) 1171 dnm|
1

3657 M2

50 dBm

60

CF B36.5 MHz 1001 pis

Marker

Type | Ref | Tre X-value 1
M1 A

Epan 30.0 MHz

| Function | Function Result It

T1 1

3

Date: 22 MAY 2018 083510

Highest Channel / 15MHz / 64QAM

Ref Lovel 50.00 dim  Offset 10.80 db = REW 300
le ALt HMdE SWT 1264 e VEW 1
SGL Count 1007100

@371 Max

Mode Autg FFT

[ ED
20 dim

e B 13.2966(

10 - e

o/dim:

100 da 7 3

20 dém

50 diim—

60 B

CF B41.5 MH2 1001 pts Span 10.0 MHz
Marker

Type | Ref | Tre | X-value 1 Y-value | _Function Function Result |
M1 12.02 dBm

71

Oce Bw 13395

Date: 22 MAY 2018 D&37.16

TEL : 886-3-327-3456 Page Number 1 A26-22 of 53
FAX . 886-3-328-4978



wamanias. FCC RADIO TEST REPORT Report No. :FG931316B

Conducted Band Edge

TEL : 886-3-327-3456 Page Number 1 A26-23 of 53
FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FG931316B

LTE Band 26 / 1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

L )j ¢ B

Date 22 MAY 2018 035051

[ 1

Date 22.MAY.2018 035657

Spec ! I“_f'
f Level 20.00 dém  Offset 10,80 dB Mode Aute Sweep Ref Level 30,00 dém Offset 10.80 dB Mode suto Sweep
unt 100/100 SGL Count 1007100
0y (@1 AvoPwr
heck PARS K
pPURIOUS INE_ABS PARS i NE_ABS
20db
M A
f 1, 10 dBm [ i
[ ] K
L o dBm !
|| |
-10 dim -10 dBm
-20 dam -20 dBm
k
-30 da = -30 dBm
-4 dBm: 40 ik T
Jr l\l
50 dam “\M "’Pﬁm B
11/ o
-50 dBm: = -
Start 815.0 Mz 3003 pts Stop 826.0 MHz | |[I'Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions (Spurious Emissions
Rangelow | Rangeup | REW | Frequency | Powerabs |  Atimit Rangelow | Rangeup | REW | Froquency | Pawerabs | AL
815.000 MHz 923.000 MHz 100.000 kHz 600 MHzZ -53.01 dBm -an.01 ae ||| 547.000 MHZ 840,000 MAz 100,000 fHz 840, 75024 MHz 1015 08
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